2812985010019k} & 4i/Driving system

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
A 281213010001 |Driving Wheel 18X7-8(Solid ) B R 18XT-8(5 L) 2 FE3D16-18N
A 281213010002 Driving Wheel 18X7-8(Environmental) IREN 0. 18X T-8( ) 2 FE3D16-18N
A 281313010001 |Driving Wheel 200/50-10(Solid) B R 200/50-10(8 ) 2 FE3D20N
A 281313010002 Driving Wheel 200/50-10(Environmental) IRz §6 5 p200/50-10(FF £1) 2 FE3D20N
1 255015510002 [Wheel 18x7-8( Solid) 4 AR18x7-8(80) 2 FE3D16-18N
1 255015510006 Wheel 18x7-8( Environmental protection ) e AR18X7-8(F 1) 2 FE3D16-18N
1 256115511001 [Wheel 200/50-10( Solid) $1i200/50-10(3 ) 2 FE3D20N
1 256115511003 [Wheel 200/50-10 (Environmental) ££5200/50-10( f51) 2 FE3D20N
2 281213011001 _[tire Rim 4.33R-8 oA R4.33R-8 2 FE3D16-18N
2 281313011001 [tire Rim 6.50F-10 4K 6. 50F-10 2 FE3D20N
3 910100100030 |bolt GB5782-M8x90-8.8 12 GB5782-M8x90-8.8 6
4 910400500006 [spring washer GB93-8 FHIEHEIGBI3-8 6
5 910400100006 |washer GB97.1-8-200HV “F-# [l GB97.1-8-200HV 6
6 281214011002 [gear-box GP25 (ZF) A HAGP25(ZF) 2 47 %1/About 1
7 910400100018  |washer GB97.1-16-200HV “F- 4 [l GB97.1-16-200HV 14
8 910400500010  [spring washer GB93-16 FHIHE GBI3-16 14
9 910100100074 |2 GB5782-M16x70-8.8 24 GB5782-M16x70-8.8 10
10 281298514001 [O-ring 78x2.2 OJEIE-1478x2.2 2 HHLE
11 281398521405  |SLOTTED NUT(0637.513.034) JFH12£}(0637.513.034) 1
12 281398521417 DRIVE PINION(4699.302.217) 153/ Vi $6.(4699.302.217) 1
13 281298514004 | woodruff key g 2 HHLE A
14 275015520005 [nut M14x1.5 125}M14x1.5 10
15 910100100074 |2 GB5782-M16x70-8.8 2 GB5782-M16x70-8.8 4
16 920900100129 [traction motor (KDS) FLHL(KDS) 2 i #/optional
17 255098513201 |encoder(KDS) 44 3 (KDS) 2 #4:2/optional




2812985010022 HAH GP25-1/Gear-box GP25-1

J#5INO

SRIB/SN

Name

23

F&IQTY

£&¥E/Remarks

010

281398521401

VENT VALVE(0501.200.072)

HE1%(0501.200.072)

1

KPL.M10X1




2812985010022 A GP25-2/Gear-box GP25-2

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
010 281398521402 HEXAGON SCREW(0636.010.106) 12+£(0636.010.106) 2
020 281398521403 WASHER(0630.001.012) #4[#](0630.001.012) 3
050 281398521404 HEXAGON SCREW(0636.010.092) 12+£(0636.010.092) 1
070 281398521405 SLOTTED NUT(0637.513.034) JT 12 £}(0637.513.034) 1
080 281398521406 WASHER(0630.003.010) #4[#](0630.003.010) 1




2812985010022 HAH GP25-3/Gear-box GP25-3

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
010 281398521407 HOUSING(4699.301.250) 4b5%(4699.301.250) 1 4699..825.257
010 281398521408 HOUSING (4699.301.249) 4b5%(4699.301.249) 4699.825.258
020 281398521409 HOUSING COVER(4699.309.121) #(4699.309.121) 1
030 281398521410 CAP SCREW(0636.101.411) 1247 (0636.101.411) 10
040 281398521411 CYLINDRICAL PIN(0631.302.072) 11(0631.302.072) 2
050 281398521412 SCREW PLUG(0636.302.013) 12 9£(0636.302.013) 2
060 281398521413 SCREW PLUG(0501.331.653) 12 9£(0501.331.653) 2
070 281398521414 SEALING RING(0634.801.038) %4} #(0634.801.038) 4
080 281398521415 BREATHER(0637.885.613) I 14 (06 37.885.613) 1
090 281398521416 TYPE PLATE(0769.100.082) #%11%(0769.100.082) 1




2812985010022 HAH GP25-4/Gear-box GP25-4

010

020

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
010 281398521417 DRIVE PINION(4699.302.217) 1E5) /M Ai%6(4699.302.217) Z=24 DRIVE PINION 1
020 281398521418 SPUR GEAR(4699.302.216) E 1i%0(4699.302.216) Z=107 SPUR GEAR 1




2812985010022 HAH GP25-5/Gear-box GP25-5

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
010 281398521419 [WHEEL SHAFT(4699.303.207) £64(4699.303.207) 1
020 281398521420 PLANET CARRIER(4699.300.124) A7 1 i 42(4699.300.124) 1
040 281398521421 [INNER DISC CARRIER(4699.300.085) 14 5550 FE42(4699.300.085) 1
050 281398521422 [RING GEAR(4699.200.086) i #(4699.200.086) 1
060 281398521423 [PLANETARY GEAR(4699.300.128) A7 AL 1 46.(4699.300.128) 1
0070 281398521424 [TOOTHED DISC(4699.303.102) #i#%(4699.303.102) 1
080 281398521425 [RING(4699.300.116) #(4699.300.116) 1
090 281398521426 | TORX SCREW/(0501.323.470) HETEI84T (0501.323.470) 6
0100 281398521427 | TORX SCREW/(0501.325.105) HE1EI84T (0501.325.105) 12
0110 281398521428 [TAPERED ROLLER BEARING(0735.303.088) B/ HEV 4017 (0735.303.088) 1
0120 281398521429 [TAPERED ROLLER BEARING(0735.303.089) 71 k% -4 7 (0735.303.089) 1
0130 281398521430 [SHAFT SEAL(0634.301.781) 4ii24(0634.301.781) 1
0140 281398521431 [NILOS RING(0501.325.083) 417 (0501.325.083) 1
0150 281398524132 [NEEDLE SLEEVE(0635.303.037) %45 11(0635.303.037) 1
0160 281398521433 [CYLINDER ROLLER BEARING(0750.118.508) [BkEVE 747K (0750.118.508) 4
0170 281398524134 |WHEEL STUD(4699.303.194) i W) 18H2(4699.303.194) 5
0180 281398521435 [O-RING(0634.306.253) OJ¥%1(0634.306.253) 1
0190 281298524136 |SPRING PIN(0631.329.128) Fi449(0631.329.128) 1
0200 281398521437 [SLOTTED NUT(4699.303.180) JFH12 £(4699.303.180) 1
0210 281298524138 [PROTECTION CAP(0750.100.148) 74 (0750.100.148) 1
0220 281398521439 [BALL BEARING(0735.330.968) B 7 (0735.330.968) 1
0230 281398524140 [RETAINING RING(0630.501.028) $5%£(0630.501.028) 1




2812985010022 HAH GP25-5/Gear-box GP25-5

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
010 281398524141 T4 7K (4699.309.208) PLAIN BEARING(4699.309.208) 1
020 281398524142 (4699.309.091) CYLINDRICAL PIN(4699.309.091) 1
030 281398524143 £ #54%(0501.342.428) OUTER CLUTCH DISK(0501.342.428) 4
040 281398524144 1N B 45 2341(0501.342.427) INNER CLUTCH DISK(0501.342.427) 3
050 281398524145 11424 5 (4699.309.072) PRESSURE DISK(4699.309.072) 1
060 281398524146 LEHERE PRESSURE DISK 1
== 281398524147 11424 5 (4699.309.074) PRESSURE DISK(4699.309.074) 1
== 281398524148 11424 5 (4699.309.075) PRESSURE DISK(4699.309.075) 1
== 281398524149 11424 5 (4699.309.073) PRESSURE DISK(4699.309.073) 1
070 281398524150 JE4ii#1$%(0632.040.021) COMPRESSION SPRING(0632.040.021) 1
080 281398524151 [ 3£ 4% (4699.303.103) FIXING PLATE(4699.303.103) 1
090 281398524152 % 413(0634.502.084) SEALING RING(0634.502.084) 1
100 281398524153 | PIN 1
== 281398524154 A 1R 9 T0UHT (4699.309.026) PRESSURE PIN(4699.309.026) 1
== 281398524155 A 1R 9 T0UHT (4699.309.030) PRESSURE PIN(4699.309.030) 1
== 281398524156 A 1R I T0UHT (4699.309.027) PRESSURE PIN(4699.309.027) 1
== 281398524157 A 1R 9 T0UHT (4699.309.031) PRESSURE PIN(4699.309.031) 1
== 281398524158 A 1R 9 T00HT (4699.309.028) PRESSURE PIN(4699.309.028) 1
== 281398524159 A 1R IO (4699.309.204) PRESSURE PIN(4699.309.204) 1
--- 281398524160 A 1R I T00HT (4699.309.032) PRESSURE PIN(4699.309.032) 1
--- 281398524161 A 1R I T00HT (4699.309.033) PRESSURE PIN(4699.309.033) 1
--- 281398524162 A 1R 9 T00HT (4699.309.034) PRESSURE PIN(4699.309.034) 1
== 281398524163 A 1R I T00HT (4699.309.035) PRESSURE PIN(4699.309.035) 1
110 281398524164 %1 (4699.203.063) BRAKE LEVER(4699.203.063) 1




2812985010022 # #fi/Gear-box

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281298524001 hexagon head screw paviit: 331 6
2 281298524002 cylinder plug R ET 2
3 281298524003 elastic retaining ring S 1
4 281298524004 |needle sleeve BB 1
5 281298524005 seal ring EHE 4
6 281298524006 shaft seal EES) 1
7 281298524007 tapered roller bearing Y L 2
8 281298524008 pressure spring JE Sy 3
9 281298524009 nylon ring JEV4ic] 1
10 281298524010 hexagon headed bolt for tire i VAV PN iR 6
11 281298524011 porous plug B 1
12 281298524012 socket-cap-screws [ FERRE] 8
13 281298524013 deep groove ball bearing RV EREh K 1
14 281298524014 epicyclical gear 1R 3
15 281298524015 | hexagonal nut i=hiZaviikens 1
16 281298524016 O-Ring jiesaleyiA] 1
17 281298524017 plug screw IRIE 2
18 281298524018 plug screw T PEIRIE 2
19 281298524019 inner disc support T 42 1
20 281298524020 axle okl 1
21 281298524021 mounting frame A 1
22 281298524022 planet carrier T 1
23 281298524023 internal tooth Wik 1
24 281298524024 FEY-Ring FEY3F 1
25 281298524025 box Fitk 1
26 281298524026 washer B 1
27 281298524027 bolt 12457 10
28 281298524028 cylindrical bearing AR 3
29 281298524029 pin gear ANt 1
30 281298524030  [gear ik 1
31 281298524031 shaft seal g B 1




2812985010022 # #fi/Gear-box

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
32 281298524032 pin [ T4 1
33 281298524033 outer friction Plate SHBEDE T 4
34 281298524034 inner friction plate N BESE 3
35 281298524035 shell Folk 1
36 281298524036 platen JEA 1
37 281298524037 footstep bearing Ak HE R 1
38 281298524038 pin il 1
39 281298524039 platen JEA 1
40 281298524040 brake rod HIBNHF 1




28129850100347 Z24#|3h/Driving barking

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281211511004 Foot brake assembly JHE ) B 1
2 910400100007 washer GB97.1-10-200HV T4 #lGB97.1-10-200HV 4
3 910400500007 spring washer GB93-10 S GB93-10 4
4 910100300035 nut GB5783-M10x20-8.8 12+2GB5783-M10x20-8.8 4
5 281211520012 Gum pipe braking HBRE 1
[ 281211520013 Gum pipe braking HBRE 1




281298501004841%3h & B/Foot brake assembly

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 253511510003 brake master cylinder il 5 SR il
2 910300100007 [bolt GB6170-M10-10 12+}GB6170-M10-10 3
3 910400500007 spring washer GB93-10 S GB93-10 2
4 910400100007 | washer GB97.1-10-200HV T4 [/ GBY7.1-10-200HV 2
5 910100300037 |bolt GB5783-M10x30-8.8 124 GB5783-M10x30-8.8 3
6 281211511002 foot brake pedal il gs80d 1
7 281211521019 |pedal pad e 1
8 281211521018 foot brake draw spring EA 1
9 940500100030 |coverd25x$28x30-SF-1 5 P25xP28x30-SF-1 2
10 910600600015 |pin GB91-2x20 JF L145GB91-2x20 1
11 255011520010 |washer ol 1
12 281211511001 fixing seat XBERE 1
13 281211511003 foot brake pin roll RS 1
14 910400100005 | washer GB97.1-6-200HV “F-# [l GB97.1-6-200HV 1
15 910400500005 spring washer GB93-6 S GBI3-6 1
16 910100300003 |nut GB5783-M5x12-8.8 24 GB5783-M5x12-8.8 1

JR 4281211510007



2812985010055 % $I3h 3 A/Hand brake assembly

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281212010002 [Hand braking Filzhs 1
2 910300100005 [Nut GB6170-M6-10 121} GB6170-M6-10 4
3 910400500005 spring washer GB93-6 S GBI3-6 4
4 910400100005 |washer GB97.1-6-200HV T4 [/ GB97.1-6-200HV 4
5 910100300011 [bolt GB5783-M6x20-8.8 12} GB5783-M6x20-8.8 4
[ 281212020036 Pipe brake assembly FHhilghiiz 2
7 281211521001 Holder 1 (steel tube braking ) SR RIS 1
8 940400100006 washer GB97.1-8-200HV T4 [/ GBO7.1-8-200HV 4
9 910400500006 spring washer GB93-8 S GB93-8 4
10 910100300022 [bolt GB5783-M8x20-8.8 12} GB5783-M8x20-8.8 4
11 281211521002 Holder 2 (steel tube braking) SR CHIBIINE) 1




281298501006%% [a13% B /Steering device

42 e

N
(546 1/7 18/%220 ~~/
)

G
=

Z

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 255015010007 Adjustadle Fixing Handle DEERT] 1
2 910600400011 elastic pin GB879.1-4x30 SYERIHE 41 GB879.1-4x30 1
3 255015020025 clamp holder sleeve PaiTES 1
4 281215010002 Steeling Lk 1
5 255015020019 |Strict lump B 1
6 910300300006 |nut GB6172.1-M12-05 12 1}GB6172.1-M12-05 1
7 910100300057 |bolt GB5783-M12x70-8.8 12} GB5783-M12x70-8.8 1
8 255015010001 Steeling pipe column e B AR 1
9 255015010003 Steering wheel Jj a4k 1
10 910600700014 Pin axle GB882-6x26x1.6 4 GB882-6x26x1.6 1
11 910600600005 [Pin GB91-1.6x10 JF [145GB91-1.6x10 1
12 255015020002 [Solid seat & 1
13 255015010005 | Adjust pole iRy 1
14 255015020021 |Adjust nut PR 1
15 911200100004 |Oil cup JB7940.1-M10x1 JHFFIB7940.1-M10x1 1
16 940500200016 |Recombination cover®16x®18x16-SF-1 H A )P16xP18x16-SF-1 2
17 255011510003 |Axle ®16x135 W HAlP16x135 1
18 910400100005 | washer GB97.1-6-200HV “F-# [l GB97.1-6-200HV 1
19 910400500005 spring washer GB93-6 S GBI3-6 1
20 910100300009 |bolt GB5783-M6x12-8.8 12 GB5783-M6x12-8.8 1
21 910100300036 [bolt GB5783-M10x25-8.8 24 GB5783-M10x25-8.8 4
22 910400500007 spring washer GB93-10 FE L E GB93-10 4
23 910400100007 | washer GB97.1-10-200HV “F- 4 [l GB97.1-10-200HV 4
24 281215011004 [Seat P e 1

5 P A



2812985010073 [al#f % 2238/Steering axle and installation

@

FFEINO RB/SN Name B BEQTY £¥E/Remarks

A 281215510001 Steering wheel 15X41/2-8(solid ) I ) 15 XA1/2-8 (5 ) 2 J%:%4/optional
281215510002 Steering wheel 15X41/2-8(environmental ) 1) 50 5 15 X41/2-8 (A R) 2 j4%4/optional

1 281215511001 _|[tire Rim 3.00D-8 #6444 513.00D-8 2

2 281215511002 |Tire 15x41/2-8( solid ) e H15x41/2-8(320) 2 i#/optional
281215511003 Tire 15x41/2-8( environmental ) $el15x41/2-8(GF (1) 2 J#44/optional

3 910400100010 |washer GB97.1-16-200HV T4 [ GB97.1-16-200HV 5 EAfFE RS, b E

4 910300500008 Nut GB889.1-M16-10 12£}GB889.1-M16-10 5 EANEL W U=k

5 910300100005 Nut GB6170-M6-10 12£}GB6170-M6-10 1 EAfE R, b E

6 281216010001 [sensor bracket A S 1 EAfE R, b E

7 921800200007 Potentiometer Vert-X Bl EEVert-X 1 EAfFE RS, b E

8 910200200003 |Bolt GB70.1-M3x12-8.8 #247GB70.1-M3x12-8.8 2 EIF AR, il A

9 281216021001 [sensor bracket s L 1 EHF ARG, B E

10 910400500003 |spring washer GB93-4 IR EIGBI3-4 2 EHF ARG, B E

11 910200200016 |Bolt GB70.1-M4x20-8.8 247 GB70.1-M4x20-8.8 2 AR, il A

12 910400100003 |washer GB97.1-4-200HV V-4 [l GB97.1-4-200HV 2 EIF AR, il A

13 910200200035 |Bolt GB70.1-M6x16-8.8 247 GB70.1-M6x16-8.8 2 EIF AR, il A

14 910400500005 |spring washer GB93-6 PHIEHEIGBI3-6 2 AR, Fith A

15 910400100005 | washer GB97.1-6-200HV “F-# [l GB97.1-6-200HV 2 AR, il A

16 910400500002 |spring washer GB93-3 IR EIGBI3-3 2 AR, Fith A

17 910400100002 |washer GB97.1-3-200HV V-4l GB97.1-3-200HV 2 EIF AR, Hilf A

18 281216010002 steering axle )i 1

18 281216010003 |steering axle e () 1 itk

19 281298516014 Rim nut SRR 10

20 910100100074 |Bolt GB5782-M16x70-8.8 24 GB5782-M16x70-8.8 5

2023.9 4, 1L Ak



281298501008%% [AI#fF 44 R/ Steering axle

OJF[40X2.65-20654-04002

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
A 281216010002 steering axle et 1
B 281298510007 Seal Fixing bag FEIHMEHA BRI 1 6/9/10/19/20/24
1 281298516001 cylinder assembly i £ H KDCQ15-1 1
2 281298516002 slewing bearing [F] % % FRDCQ15-2 1
\ 3 281298516003 [nut 12 5FM39X 1.5 -B4832-00039 1
\ 4 281298516004 Bearing gear shaft YR $ifiiDCQ15-03 1
5 281298516005 bushing #4:DCQ15-04 1
\ 6 A O-ring OJ¥482X2.65-26003-08202 1 AR g
\ 7 281298516016 |bearing 47 32010UBC 1
8 281298516006 [bearing T Hi7kZ-32015UBC 1
ol 9 A skeleton oil seal AL £{90X115X12-26301-09012 1 AR
| 10 A skeleton oil seal il 65X90X12-5400033-117 2 AR EppR g
| 11 910700600004 [bearing 7430208 2
[ 12 281298516007 steering wheel shaft £ iDCQ15-05 1
| 13 910700600002 [bearing 7430206 2
/" 14 281298516015 |washer 25X28X4 H25X28X4 2
5/ 15 281298516008 |nut JFHEIBEEM24x2 2
16 910600600038 [pin JF 145GB91-5x45 2
17 281298516009 |Wheel rim cover $648 7 22194-32361N 2
18 281216020010 rim $iDCQ15-06QT 2
19 A U type sealing ring [85iz] [E40X50X6-FU0613L0 4 AR L
20 A support ring S KADCQ15-07 2 AN
21 281298516011 piston rod body i 2AT1ADCQ15-08 1
22 281298516012 cylindrical pin [FUHERT 10x24 1
23 281298516013 round nuts with washer 2 BEAH 15 % 16 39-B5512-00039 1
24 A O-ring 1

AR




28189850100945[EHF S RY/Steering axle

FFEINO 4REB/ISN Name B BE/QTY £¥E/Remarks
1 910200300011 |Screw M5X10 [aAviiR J2£TM5X10 3 Hith
2 281298510023 Dust cover AOMY4-32101 B2 7 AOMY4-32101 1 itk
3 281298510024 |Angle positionerAQ-Z01N1-40291 A1 $AQ-Z0 IN1-40291 1 itk
4 910200300017 |Screw M6X12 [aAviR IZETMBX12 3 Hith
5 281298510025 |End cover ALP7-32011 Ui #EALP7-32011 1 itk
6 281298516003 |nut M39X1.5-B4832-00039 124} M39X1.5 -B4832-00039 1 itk
7 281298516013 round nuts with washer 39 21} 112 2 #39-B5512-00039 1 it
8 281298516017 |O-ring OJ¥482X2.65-26003-08202 1 itk
9 281298516005 bushing 41 £540X82X13.5(DCQ15-04) 1 Hith
10 281298516022 |O-ring OJ¥[4140X2.65(20654-04002) 1 itk
11 281298516016 |bearing 47 32010UBC 1 it
12 281298516011 piston rod body i 4T ADCQ15-08 1 it
13 281298516020 U type sealing ring U7 % [ 40X50X6(FU0613L0) 4 Hibt
14 281298516021 support ring S I 45X50X7(DCQ15-07) 2 Btk
15 281298516001 cylinder assembly il £ EKDCQ15-1 1 Hibk
16 281298516002 |slewing bearing i # % 7K DCQ15-2 1 it
17 281298516006 bearing & THii7KZ-32015UBC 1 it
18 281298516018 _|skeleton oil seal B4 90X115X12(26301-09012) 1 it
19 281298516004 Bearing gear shaft YK PifiDCQ15-03 1 Hith
20 281298516007 |steering wheel shaft 4 5iDCQ15-05 1 it
21 910600600038 [pin JF [145GB91-5x45 2 it
22 281298516012 cylindrical pin 4 10x24 1 Hibt
23 281298516019 |Oil seal i1 4565X90X12-5400033-117 2 Hith
24 910700600004 |bearing 41730208 2 it
25 281216020010 |Hub #£#%DCQ15-06QT 2 it
26 910700600002 bearing 4ih7%30206 2 it
27 281298516015 washer 1 [E]25X28X4 2 Btk
28 281298516008 nut JFHE BEM24x2 2 it
29 281298516009 |Wheel rim cover 464 22194-32361N 2 it
30 281298516014 Rim nut Z0171-20201B #AIR B} 20121-20201B 10 ik
30 281298516023 Rear wheel stud JE AL 10 it

15,00




2812985010094NH % & 2238 /Accelerator and installation

12 £}GB6170-M8-10

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
i 921700100005 Accelerator FZ3-532-133 fNEERF23-532-133 1 Curtis
921700100015 Accelerator JCTH2-5L Jni##RICTH2-5L 1 Inmotion
2 910100300023 Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 2
3 910400500006 Spring washer GB93-8 S GB93-8 2
4 910400100006 Washer GB97.1-8-200HV T #4#lGB97.1-8-200HV 2
5 910300100006 Nut GB6170-M8-10 2




281298501010/8FF HAHL K& &3 /Lifting motor and installation

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 910100300039 Bolt GB5783-M10x40-8.8 12+ GB5783-M10x40-8.8 2
2 910400500007 spring washer GB93-10 £ EGB93-10 6
3 910400100007 washer GB97.1-10-200HV T4l GB97.1-10-200HV 2
4 281223511006 Wheel gear pump i 1
5 920900100138 |Motor(HP) HHLHP) 1
6 255032520003 washer PR 8
7 255032520001 Cover kS 4
8 255032520002 |washer g40xq11x4 15[ p40xq11x4 4
9 910100100034 Bolt GB5782-M10x55-8.8 12+2GB5782-M10x55-8.8 4
10 255098513251 Encoder (HP) Yl as (HP) 1
11 281232521001 Board( lifting motor) SERR GEFHLHL) 1




281298501011 Hiffijfii/hood installation

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 281221011002 battery upper cover WA A 1 FE3D16-18N
281321011002 battery upper cover WA A 1 FE3D20N

2 910300100005 [Nult GB6170-M6-10 12 £FGB6170-M6-10 8

3 255021010016 welded back floor JEBUR & 2

4 255021020003 Decorate cover Hethih 1

5 255021020046 Safe ring 35 {73735 1

6 910200500053 |Nult GB818-M6x20-4.8 1241 GB818-M6x20-4.8 2

7 255021020020 |knob BF 1

8 910400500005 spring washer GB93-6 S GBI3-6 4

9 255021020068 |washer ol 2

10 281221011005  |welded hinge B () 1

11 910100300024 |Nult GB5783-M8x30-8.8 12 GB5783-M8x30-8.8 4

12 910200500056 |Nult GB818-M6x35-4.8 241 GB818-M6x35-4.8 2

13 255021010010 Lock upper cover T Bt 1

14 255021020052 Lock Biihi2 1

15 910400100005 | washer GB97.1-6-200HV “F-# [l GB97.1-6-200HV 2

16 910400500008 spring washer GB93-12 FE L E GB93-12 1

17 910400100008 | washer GB97.1-12-200HV P-4 [ GB97.1-12-200HV 1

18 910300100008 [Nult GB6170-M12-10 2 R}GB6170-M12-10 1

19 910200500021 |Nult GB818-M4x10-4.8 247 GB818-M4x10-4.8 2

20 255021020055 |Fixing Board B 1

21 255021020021 Knob(inside) FLF(N) 1

22 910100300023 |Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 6
255037510001 Seats (standard) PERS(PRAL) 1 i%%¢/optional

23 255037510003 |Seats (comfort) PERG (BPIEAY) 1 i% % /optional
255037510004 Seat (damping type) JE R (kAR ) 1 J%4%/optional

24 910400500006 |spring washer GB93-8 P HEIGBI3-8 10

25 910400100006 | washer GB97.1-8-200HV “F- 44 [l GB97.1-8-200HV 10

26 255021020054 |washe Rk 2

27 255021020045 |Board JE B 2

28 255021020043 |Bolt [EREES 2




281298501011 Hiffijfii/hood installation

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
29 281221011006 |welded hinge B G (17) 1
30 910700900001 |Axle GE12E KA KGE12E 2
31 910300100006 [Nut GB6170-M8-10 12 1}GB6170-M8-10 2
32 940400100030 [ Spring 200N(D620) 335 200N(D620) 1
33 940400100031 [ Spring 500N(D620) 3% 35500N(D620)- F4 it 1




2812985010124 1/Offside door

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 910100300023 |Bolt GB5783-M8x25-8.8 12} GB5783-M8x25-8.8 2
2 910400500006 spring washer GB93-8 S GBO3-8 2
3 910400100006 |Washe GB97.1-8-200HV T4 [/ GBO7.1-8-200HV 2
4 910300100007 [Nut GB6170-M10-10 2£$GB6170-M10-10 1
5 910400500007 |spring washer GB93-10 #EGBY3-10 5
6 910400100007 |Washe GB97.1-10-200HV T4 [/ GB97.1-10-200HV 5
7 255021010009 | Door lock 181 1
8 255021020039 Fixing board 2 1
9 255021020040 [Lock 1
10 505621520041 [Hole JAFL(K) 1
11 255021010007 welded Limit seat BRAE PRI A 1
12 910100300063 [Nut GB5783-M14x35-8.8 24 GB5783-M14x35-8.8 1
13 255021020059 |Knob EIET 1
1 281221011001 |welded door MiITEE D) 1 FE3D16-18N
281321011001 |welded door MiTEE D) 1 FE3D20N
15 940500200016  [Cover 16x18x16-SF-1 53 4 45(/H)16x18x16-SF-1 2
16 910600100031 |pin GB119.2-10x30 #GB119.2-10x30 1
17 910100300037 [Nut GB5783-M10x30-8.8 24 GB5783-M10x30-8.8 4
18 255021010004 welded hinge RS 1
19 255021020044 [Cover Rk 1
20 255021020042 |Bolt ke 1
21 505618020016 [Cover ol 1




2812985010134 MM /L eft side door

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 255021010015 |welded pothook HHE A (L) 1

2 910400100005 |washer GB97.1-6-200HV T4 [/ GBY7.1-6-200HV 2

3 910400500005 spring washer GB93-6 S GBI3-6 2

4 910200500052 [Nut GB818-M6x16-4.8 124 GB818-M6x16-4.8 2

5 281221011003 |welded door DBIE £ (%) 1 FE3D16-18N
281421011001 welded door(left-L1) MR AR A (e 4 ) FE3D16-18N/4 i1

5 281321011003 |welded door DBIE £ (%) 1 FE3D20N
281621011001 welded door(left-LI) MR AR A (e ) 1 FE3D20N/4 HL

6 505621510004 [Hole JAFL(E) 1

7 255021020060 [Bolt AL 1




281298501014/ & /Valve cover

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281221021002 |Safeguard cover 55 47+ £ (1 ) 1
2 940801500001 (M6 nut M6 g B 4
3 941100100009 [Bolt M6x16-4.8 125TM6x16-4.8 4
4 255021020051 [Holder X 2
5 910400100005 |washer GB97.1-6-200HV T4 [/ GB97.1-6-200HV 2
6 910400500005 spring washer GB93-6 S GB93-6 2
7 910200500053 [Nut GB818-M6x20-4.8 1247 GB818-M6x20-4.8 4
8 281221021001  |Safeguard cover 5 47 £ (1 ) 1




2812985010152 48357 /Frame assembly

[ERREE R

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281221511001 |Welded frame Ry 1 FE3D16-18N
1 281321511001 |Welded frame Ry 1 FE3D20N
2 281221521062 |Holder KL FRA) 1
3 910400100005 [Washer GB97.1-6-200HV T4 [/ GB97.1-6-200HV 8
4 910400500005 spring washer GB93-6 S GBI3-6 8
5 910100300009 |Bolt GB5783-M6x12-8.8 124 GB5783-M6x12-8.8 8
6 940801500002 |M8 nut M8 g R 2
7 281221511011 Welded Valve pole seat R FF e 1
8 281221521052 |Cover i R (L) 1
9 940801500001 |M6 nut M6 g B 4
10 281221521082 Flxation board 1 5 % (A 2445 1
11 910400100006 |Washer GB97.1-8-200HV “F-# [l GB97.1-8-200HV 7
12 910400500006 spring washer GB93-8 S GB93-8 7
13 910100300020 |Bolt GB5783-M8x16-8.8 124 GB5783-M8x16-8.8 7
14 281221511004 Welded cover HHE A () 1
15 281221511009 Welded instrument shelf DRSS 1
16 910400100007 [Washer GB97.1-10-200HV “F- 4 [l GB97.1-10-200HV 5
17 910400500007 spring washer GB93-10 FE L E GB93-10 5
18 910100300035 |Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 5
19 281221511006 Welded cover it R (47) 1
20 910200300024 [Nut GB70.2-M8x16-8.8 1247 GB70.2-M8x16-8.8 2
21 281221511005 Welded board SMUBIEA () 1
22 910100300069 |Bolt GB5783-M16x35-8.8 24 GB5783-M16x35-8.8 2
23 281221521062 Support (top cover right) (L RRA) 1
24 281221521051 [Fixed bracket A 2




2812985010164PTHARIEAL/Overhead guard and installation

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281222011001 overhead guard PSS 1 FE3D16-18N
1 281322011001 overhead guard PSS 1 FE3D20N
2 255022020003 Big light wire gasket KIT 5 2 2
3 255022020001 | Safeguard cover By G 1
4 255022020002 | Safeguard cover By 5= G ) 1
5 252022020050 socket wire gasket 70 HEL 37 PR 2 2 P 1
[ 255022020004 Tail light wire gasket JEHT 2k 2
7 910400100008 washer GB97.1-12-200HV T4 GB97.1-12-200HV 4
8 910100300050 Bolt GB5783-M12x30-8.8 12+ GB5783-M12x30-8.8 8
9 910400500008 spring washer GB93-12 SR GBY3-12 8
10 910400200005 washer GB96.1-12-200HV KHJE GBY6.1-12-200HV 4




28129850101 7F#f B 35H/Counter weight assembly

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 281223021002 [cover g ik 1

2 281223021006 [bolt AR 2
281123021001 Weight for balance (1.6t) -7 % (1.6t) 1 1642

3 281223021001 Weight for balance (1.8t) P14 i (1.8t) 1 18HIIR/16HE
281323021001 Weight for balance (2.0t) P14 .(2.0t) 1 204ii/18H

4 281223021005 [Holder i 5 S 2

5 281223011001 Welded cover WS R S 1

6 251023020003~ |washer e 2 i

7 255023020007 [washer ®54xd25x4 I P54xD25x4 2

8 910400500013 spring washer GB93-24 S GB93-24 2

9 910100100101 [bolt GB5782-M24x100-8.8 2 GB5782-M24x100-8.8 2

10 910300500004 [Nut GB889.1-M8-10 2 £}GB889.1-M8-10 2

11 910100300022 [bolt GB5783-M8x20-8.8 124 GB5783-M8x20-8.8 2




281398501017 Bl JEAR/PEDAL

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281218021005  |Floor rubber pads HRJR A IR 1
2 281218011001 |Front floor AR S AR 1
3 910400500005  [Screw 8x12 HZETM8X12 2
1 255018020006 | Anti-skid pedal FERSIR 1




2812985010184 4| E#K/Control panel

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 940400400001 M6 nut M6 < U B 10
2 940400400001 M6 nut M6 < U B 2
3 281210021001 Shield (Curtis) _|-4* ¥ (Curtis) 1
4 941100100009 Bolt M6x12-8.8 I24TM6x12-8.8 19
5 255010020004 Tool box THSE 1
6 910200500040 Nut GB818-M5x16-4.8 1247 GB818-M5x16-4.8 2
7 255010020005 Front cover Tl it 1
8 255010020006 Rear cover Ji i 1




2812985010194 B # [ I #:4A(—Bk)/Multiple directional control valve (bigeminy)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910100300036 [Bolt GB5783-M10x25-8.8 12} GB5783-M10x25-8.8 3

2 910400500007 spring washer GB93-10 S GB93-10 6

3 910400100007 |washer GB97.1-10-200HV T4 [/ GBY7.1-10-200HV 6

A 281324511001 Two-way multi-way valve (with hidden center) LR IR R Gt e L ) 1 VISR P ZE bR AT 281224511002
281224513002 Multi way valve (two solenoid valve) i 2 TG AR)) 1 SHERAL 281224513002

5 910100300009 [Bolt GB5783-M6x12-8.8 12} GB5783-M6x12-8.8 5

6 910400500005 spring washer GB93-6 S GB93-6 7

7 910400100005 |washer GB97.1-6-200HV T4 [/ GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 W HHP16x168 1

9 281224511001 Frame assembly [RFF B E 1

10 910300500005 [Nut GB889.1-M10-10 2 £}GB889.1-M10-10 2

11 910100300035 [Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 2

12 941100800001 [Axle B4.75x20-c1B H441B4.75x20-c1B 4

13 910600600011 [Axle GB91-2x12 JEC145GB91-2x12 4

14 255025020003 [joint Pk 2

15 910300100006 [Nut GB6170-M8-10 2 £}GB6170-M8-10 2

16 255024520017 |Link pole BN 2

17 940500100006 [Cover ®16x18x15-SF-1 HEED16xP18x15-SF-1 4

18 255024510004 Welded joystick(lifting) FHFTHR A (T 1

19 281824520001 |Handle ball (Lifting-Black) FHAERGETT-B) 1 255024520022

20 255024510005 Welded joystick(slope) AT A (AR 1

21 281824520002 |Handle ball (Titled-Black) FHAER(iAL-2) 1 255024520023

22 255024520028 [Cover s 2

23 281224521001 Fixing plate I 5 7 (B 97 ) 1

24 A Handle Axle ¢10x60 Filip10x60 1 AR A

25 A Spring JES# 1 AR A

26 A Axle ¢18x27.5 i - 4lip18x27.5 1 AR A

27 A Handle FH 1 AN R

28 A Spring axle GB879.1-3x16 FE D HIGB879.1-3x16 1 AR

29 255024510006 Handle RIS 1 f1/Inc.24-28

2025.4.21 % 25 24°4E
2025.4.21 % 25 24°4E

2025.4. 20 S FARER

2025.4. 20 S FARER



2812985010204 B #e [ I #:4\ (= Bk)/Multiple directional control valve (trigeminy)

2UE

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12} GB5783-M10x25-8.8 3

2 910400500007 spring washer GB93-10 S HE GB93-10 6

3 910400100007 |washer GB97.1-10-200HV T4 GB97.1-10-200HV 6

4 281325011001 Three-way multi-way valve (with hidden center) IR I 1R (i o ) 1 AR FEEEAT R 281225011002
4 281225013002 Multi way valve (three solenoid valve) =2 0GR 1 SRS 281225013002
5 910100300009 |Bolt GB5783-M6x12-8.8 12} GB5783-M6x12-8.8 5

6 910400500005 spring washer GB93-6 A HE GB93-6 7

7 910400100005  |washer GB97.1-6-200HV -4 GBO7.1-6-200HV 9

8 255024510009 |Axle $16x168 W H AP 16x168 1

9 281224511001 Frame assembly [RFF B E 1

10 910300500005 [Nut GB889.1-M10-10 125}GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B H441B4.75x20-c1B 6

13 910600600011 [Axle GB91-2x12 JFO#iGBI1-2x12 6

14 255025020003 [Joint Pk 3

15 910300100006 [Nut GB6170-M8-10 125}GB6170-M8-10 3

16 255024520017 [Joint SRR 3

17 940500100006 [Sleeve ®16xd18x15-SF-1 HEED16xP18x15-SF-1 6

18 255024510004 Control lever welding (lifting) FHFTHR A (T 1

19 281824520001 Handle ball (Lifting-Black) FHAERGETT-B) 1 255024520022
20 255024510005 Control lever welding (slope) AT A (AR 1

21 281824520002 Handle ball (Titled-Black) FHAER(iAL-2) 1 255024520023
22 255025010001 Control lever welding ( accessory 1) YR A (R H 1) 1

23 281824520003 Handle ball (Attachment1-Black) FHRER(EH1-28) 1 255025020002
24 255024520028 [Sleeve i 1

25 281224521001 Fixing seat I 5 7 (B 37 5 1

26 A Handle axle@10x60 T-Wifilp10x60 1 AR A

27 A Spring JES# 1 AR A

28 A Axle ¢18x27.5 i L 4lip18x27.5 1 AR A

29 A Handle FH 1 AN R

30 A Dowel pin GB879.1-3x16 Pk B BIGB879.1-3x16 1 R

2025.4.21 % 25 24°4E
2025.4.21 % 25 24°4E

2025.4. 20 S FARER

2025.4. 20 S FARER

2025.4. 20 S FARER



2812985010204 B #e [ I #:4\ (= Bk)/Multiple directional control valve (trigeminy)

FFEINO GREB/ISN Name B9 BE/QTY £&¥E/Remarks
31 255024510006 Handle assembly fRBT-ER 1 £1 5 /Inc.24-28
33 283323520009 Joint 10-M20x1.5-M16x1.5-24° 3L (B Z)10-M20x1.5-M16x1.5-24° 1 281225010001 2025.4.21 24
34 282323520008 Joint 10-M20x1.5-M16x1.5-24° 3L (B Z)10-M20x1.5-M16x1.5-24° 1 255023510007 2025.4.21 24




2812985010214 B #e [ I #:4A (DI B) /Multiple directional control valve(four joint)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910100300036 [Bolt GB5783-M10x25-8.8 12} GB5783-M10x25-8.8 3

2 910400500007 spring washer GB93-10 S GB93-10 6

3 910400100007 |washer GB97.1-10-200HV T4 [/ GBY7.1-10-200HV 6

4 281325511001 Four-way multi-way valve (with hidden center) VY 5% 22 it )] Gt o oL k) 1 AR FEEEAT R 281225511002
4 281225513002 Multi way valve (four solenoid valve) VI 2 % ] (Fh ik ) 1 SHEREC 281225513002
5 910100300009 [Bolt GB5783-M6x12-8.8 12} GB5783-M6x12-8.8 5

6 910400500005 spring washer GB93-6 S GB93-6 7

7 910400100005 |washer GB97.1-6-200HV T4 [/ GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 W HHP16x168 1

9 281224511001 Frame assembly [RFF B E 1

10 910300500005 [Nut GB889.1-M10-10 2 £}GB889.1-M10-10 2

11 910100300035 [Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 2

12 941100800001 [Axle B4.75x20-c1B H441B4.75x20-c1B 8

13 910600600011 [Axle GB91-2x12 JEC145GB91-2x12 8

14 255025020003 [Joint Pk 4

15 910300100006 [Nut GB6170-M8-10 2 £}GB6170-M8-10 4

16 255024520017 Connecting rod SEFEAT 4

17 940500100006 [Sleeve ®16xP18x15-SF-1 HEED16xP18x15-SF-1 8

18 255024510004 Control lever welding(lifting ) FHFTHR A (T 1

19 281824520001 Handle ball (Lifting-Black) FHAERGETT-B) 1 255024520022
20 255024510005 Control lever welding(slope ) AT A (AR 1

21 281824520002 Handle ball (Titled-Black) FHAER(iAL-2) 1 255024520023
22 255025010001 Control lever welding(accessory 1) YR A (R H 1) 1

23 281824520003 Handle ball (Attachmentl-Black) FHRER(EH1-28) 1 255025020002
24 255025510001 Control lever welding ( accessory 2) YR A (8 H2) 1

25 281824520004 Handle ball (Attachment2-Black) FAER(EE2- ) 1 255025520002
26 281224521001 Fixing seat I 5 7 (B 97 5 1

27 A Handle ¢10x60 T Wifilp10x60 1 AR A

28 A Spring JES# 1 AR A

29 A Axle ¢18x27.5 A - 4lip18x27.5 1 AR A

30 A Handle FH 1 AN R

2025.4.21 % 25 24°4E
2025.4.21 % 25 24°4E

2025.4. 20 S FARER

2025.4. 20 S FARER

2025.4. 20 S FARER

2025.4. 20 S FARER



2812985010214 B #e [ I #:4A (DI B) /Multiple directional control valve(four joint)

FFEINO RB/SN Name B BEQTY £¥E/Remarks
31 A Dowel pin GB879.1-3x16 11GB879.1-3x16 1 ANt
32 255024510006 Handle assembly SR 1 £1%5/Inc.24-28
33 283323520009 Joint 10-M20x1.5-M16x1.5-24° 3L (B Z)10-M20x1.5-M16x1.5-24° 2 281225010001
34 282323520008 Joint 10-M20x1.5-M16x1.5-24° 3L (BEZ)10-M20x1.5-M16x1.5-24° 2 255023510007

2025.4.21 % 25 24°HE
2025.4.21 % 25 24°4E



2812985010229 FE & 4i/Hydraulic system
FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 910800900004 [Washer JB982-14 414 H405IB982-14 2
284023520014  |Joint 7.9-G1/4-M16x1.5-24° $(H)7.9-G1/4-M16x1.5-24° 2 284023520001 2025.4. 215 24°HE
3 281223529602 |Hydraulic hose assembly (90°)10-L2550-1SC-24° iR 4K (90°)10-L2550-1SC-24° 1 281223521002 2025.4.21 % 24k
4 281223529601 |Hydraulic hose assembly (90°)10-L3050-1SC-24° T 4% (90°)10-L3050-1SC-24° 1 281223521001 2025.4.21 % 24k
5 282323520008 [Joint 10-M20x1.5-M16x1.5-24° 1L (BIEZ)10-M20x1.5-M16x1.5-24° 3 255023510007 2025.4. 215 24°4E
3 6 255023510008 [Joint 11-M20x1.5-0 Pk (BUE ) 11-M20x1.5-0 1
7 251223510003 |Joint 6-G1/4-M14x1.5-24° L (BIER)6-G1/4-M14x1.5-24° 3 255023510003 2025.4. 215 24°4E
8 911000600003 |Hose clamp QC/T390-(22-26) 13 {§QC/T390-(22-26) 2
| 9 281223529607 |Hydraulic hose assembly (90°)8-L1420-1SC-24° T 2K (90°)8-L1420-1SC-24° 1 255023520003 2025.4.21 % §24° 4k
| 10 900200401001 |Oil return hose ®13X5 i D 13x5 1 L=1600
' 11 281223529606 |Hydraulic hose assembly 10-L1400-1SC-24° 05 () 10-L1400-1SC-24° 1 255030520017 2025.4. 21 424°4E
12 281223511010  [Slope steel pipe RN 1 281223511001 2025.4. 21 4 24°4E
13 910400100006 |Washer GB97.1-8-200HV “F-# [l GB97.1-8-200HV 3
14 910400500006 [spring washer GB93-8 FHIRHEIGBI3-8 3
15 910200200057 |Screw GB70.1-M8x20-8.8 #2457 GB70.1-M8x20-8.8 2
16 281223529603 |Hydraulic hose assembly 8-L600-1SC-24° 0 2 (1)8-L600-1SC-24° 1 281223521016 2025.4. 21 24°4E
17 281223529604  |Hydraulic hose assembly 8-L470-1SC-24° 0 R (1)8-L470-1SC-24° 1 281223521015 2025.4. 21 24°4E
18 251223520007 |Joint 6-G1/4—M14x1.5-24° 3L ()6-GL/4—M14x1.5-24° 2 255023520007 2025.4. 21 424° 4
19 910800100021 [O ring 11.2x2.65 OJ¥ - 411.2x2.65 2
20 911000600006 |Hose clamp QC/T390-(40-45) 5 §QC/T390-(40-45) 2
21 281223521008 [Rubber hose BB (W) 1
22 255023510005  |Joint 25-G1-932 P (F:11175)25-G1-932 1
B 281223511006 |Gear pump iR (5 iE16) 1 3D16-18N Ll Hr LR
281323511006 |Gear pump R (K iE18) 1 3D20N % fij Hith
24 910800100004 (O ring 18x2.65 OJKIH-1418x2.65 1
25 256523520037 [Joint 12-G1/2-M22x1.5-24° $3L(H)12-G1/2-M22x1.5-24° 1 263023520028 2025.4. 21 524°4E
26 281223529605  |Hydraulic hose assembly (135°)15-1450-2SC-24° UK 5 (135°)15-L450-2SC-24° 1 281223521004 2025.4.21 i i 24°4E
27 910400100007  |Washer GB97.1-10-200HV P-4 [l GB97.1-10-200HV 2
28 910400500007 spring washer GB93-10 FAEE L E GB93-10 2
29 910100300037 Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 2
30 281223529617 |Hydraulic hose assembly (135°)15-1600-2SC-24° UK 5 (90°) 15-L600-2SC-24° 1 281223521003 2025.4.21 i i 24°4E
31 950700300008 [Speed limit valve XSF-F16L-30 ik [l XSF-F16L-30 1 275044010057 2025.4. 21 524°4E




2812985010229 FE & 4i/Hydraulic system

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

32 281223511011 Speed limit valve joint assembly [R5 e 42 3 A AR 1 281223511003
33 910100300023 |Bolt GB5783-M8x25-8.8 12} GB5783-M8x25-8.8 1

34 911000600004  |Hose clamp QC/T390-(34-38) I:4QC/T390-(34-38) 2

35 900200401003 |Oil return hose $25xP35 [a e s D25x D35 1 L=500

36 255023510002 |Joint 16-M22x1.5-925 Pk (F:11175)16-M22x1.5-025 1

37 281223529608  |Hydraulic hose assembly 8-L440-1SC-24° R 4 (1)8-L440-1SC-24° 1 281223521014
38 281223529609 |Hydraulic hose assembly 8-L320-1SC-24° R 4 (1)8-L320-1SC-24° 1 281223521013
39 281223511008 Multi way valve Oil enter hose 2 R RPN R A —24° 1 281223511002
40 255023520040 |Joint 12-2xM22x1.5-24° ##3L(1)12-2xM22x1.5-24° 1 255023520030
41 910800100015 (O ring 19x2.65 OJ¥-4419x2.65 1

42 251223520033 |Joint 8-M20x1.5-M16x1.5-24° $3L(18)8-M20x1.5-M16x1.5-24° 2 255023520033
43 910800100003 (O ring 17x2.65 OJIH-1417x2.65 2

44 251223520122 [Joint 12-M20x1.5-M22x1.5-24° #3L(18)12-M20x1.5-M22x1.5-24° 1 255044020122
45 251223520010 |Joint 6-M12x1.5M14x1.5-24° $3L(18)6-M12x1.5M14x1.5-24° 1 281223521007
46 910800100001 (O ring 9.5x1.8 OJI#-149.5x1.8 1

2025.4.21 % 2 24°4E

2025.4.21 % 25 24°HE
2025.4.21 % 25 24°HE
2025.4.21 % 25 24°4E
2025.4.21 % 25 24°4E

2025.4.21 7 25 24°HE

2025.4.21 7 2 24°HE
2025.4.21 7 25 24°HE



281298501023 T fEMiAH 3 8 % #238/Working cylinder mechanism and installation

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 910100100018 _[Bolt GB5782-M8x25-8.8 12} GB5782-M8x25-8.8 10
2 910400500006 _[Spring washer GB93-8 i [ GBY3-8 10
3 910400100006 |washer GB97.1-8-200HV T4 [/ GBO7.1-8-200HV 10
4 281219021012 Fixing plate I 5 S ARGl A ) 1
5 281219011002 |Cover plate welding s AR A (il ) 1
6 255019020013 [Sealing gasket 204x134x1.5-R #4#204x134x1.5-R 1
7 281219021011 [Refuel Piston PRI S 1
8 253519010005 |Respirator HS0403 I $HS0403 1
9 900200301004 [Oil return hose ®13x1.5/PE 1413x1.5/PE 1 L=1500
10 911000600002 [Hoop QC/T390-(13-16) I:4#QC/T390-(13-16) 2
11 255019010004 Screen filter 19050 2 1
12 281219011001 Working cylinder welding RS 1
13 910800900001 [washer JB982-20 414 44 59B982-20 1
14 255019020015 Drain plug M20x1.5 Ji #EM20x1.5 1




2812985010247 | J&EFHEF B URRETIR) /Mast lifting pipeline (standard mast)

[

2025.4.21 % 524°HE

2025.4.21 % 524°HE

2025.4.21 % 524°HE

2025.4.21 % 524°HE

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 921600400003 Hoop P-N156-00646 JLAF (H541)P-N156-00646 5

2 921600400001 |Strip 4x250 HLH4x250 8

3 255044020042 [Press plate Fii 8

4 900200301004  |Hose 13x1.5/PE 1 13x1.5/PE 1 BB

5 255044020118 [Joint 23l 1

6 281244029602 |Hydraulic hose assembly 12-1.360-2SC-24° R R () 12-L360-25C-24° 1 254144020039
7 251244019001 [Joint k(S i)-24° 1 254144020038
8 257523521022 [Joint 12-2xM22x1.5-24° Pk (BUE ) 12-2xM22x1.5-24° 1 255044020151
9 281244029601 |Hydraulic hose assembly (90°)15-L600-2SC-24° RS 254(90°)15-L600-2SC-24° 1 281244029001
10 251244029002 |60L shut-off valve 60L )17 1 281298520001

2025.4.21 % 524°HE




2812985010251 I3 FHE B (=& 4 H Hi)/Mast lifting pipeline(two stage full free lift)
FFEINO ZaF5/SN Name 2R HE/QTY £&¥E/Remarks
1 282323520003 [Joint (lock bend) 12-2xm22x1.5-24° L (BIEE)12-2xM22x1.5-24° 2 255044020151 2025.4.21 7 244
255043520032 |Hydraulic steel pipel =1010 WEHHEL=1010 1 H=2500 255043520010 2025.4.21H 4 24°4E
255043520033 |Hydraulic steel pipe L=1300 HE N L=1300 1 H=2700 255043520024 2025.4.21 5 4 24°4E
255043520033 |Hydraulic steel pipe L=1300 WE N L=1300 1 H=3000 255043520011 2025.4.21 5 4 24°4E
@ 2 255043520034 |Hydraulic steel pipe L=1460 R L=1460 1 H=3300 255043520012 2025.4.21 5 4 24°4E
A 1/% 255043520035  |Hydraulic steel pipe L=1610 WEHEL=1610 1 H=3500 255043520013 2025.4.21H 4 24°4E
- 1" 255043520035  |Hydraulic steel pipe L=1610 W EL=1610 1 H=3700 255043520013 2025.4.21H 4 24°4E
> = 255043520036 | Hydraulic steel pipe L=1850 HEHHE L=1850 1 H=4000 255043520014 2025.4.21 5 4 24°4E
Lo 3 910300100005  [Nut GB6170 - M6-10 12+}GB6170-M6-10 1
| 4 910400500005 | Spring washer gh93-6 i 4 [ GBY3-6 1
5 910400100005  |Flat washer GB97.1-6-200 hv V-4l GB97.1-6-200HV 1
| 6 951000100003 [Tube clip YGE adhesive 15 HRYGELKLS 1
| 7 910200200036 |Screw GB70.1 M6x20-8.8 24T GB70.1-M6x20-8.8 1
8 281243529601 |Hydraulic tube assembly (straight) 15-L450-2SC-60° 00 R ( 1) 15-L450-2SC-60° 1 H=2500 255044520068 2025.4.21 7 244k
8 281243529602 |Hydraulic tube assembly (straight) 15-L330-2SC-60° 00 R (1) 15-L.330-2SC-60° 1 H=2700 255044520067 2025.4.21 7 244
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° 0 R (1) 15-L.395-2SC-60° 1 H=3000 255044020119 2025.4.21 % 4 24° 4t
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° B AR ( 1) 15-L.395-2SC-60° 1 H=3300 255044020119 2025.4.21 7 244k
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° 0 R (1) 15-L.395-2SC-60° 1 H=3500 255044020119 2025.4.21 7 244k
8 281243529601 [Hydraulic tube assembly (straight) 15-L450-2SC-60° 00 AR (1) 15-L450-2SC-60° 1 H=3700 255044520068 2025.4.21 7 244
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° 0 R ( 1) 15-L.395-2SC-60° 1 H=4000 255044020119 2025.4.21 7 244t
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° B AR ( 1) 15-L.395-2SC-60° 1 H=4300 255044020119 2025.4.21 7 244k
8 281243529603 [Hydraulic tube assembly (straight) 15-L395-2SC-60° 0 R (1) 15-L.395-2SC-60° 1 H=4500 255044020119 2025.4.21 7 244k
8 281243529603 |Hydraulic tube assembly (straight) 15-L395-2SC-60° 0 R (1) 15-L.395-2SC-60° 1 H=5000 255044020119 2025.4.21 7 244
9 257523521022 [Joint (lock bend) 12-2xm22x1.5-24° L (BIEE)12-2xM22x1.5-24° 1 255043520022 2025.4.21 7 244t
10 251244019001 |Joint Bk (Eal)-24° 1 254144020038 2025.4.21 5 i§24°%E
11 281244029602 Hydraulic tube assembly (straight) 12-L360-2SC-24° W R(E)12-L360-2SC-24° 1 254144020039 2025.4.21 T (4 24°
12 281244029601 |Hydraulic tube assembly (90°)15-L600-2SC-24° RS S1(90°)15-L600-2SC-24° 1 281244029001 2025.4.21 71 24 24°
13 254143529002 Explosion-proof valve (24°) [ 1 1 (24°) 1 2025.4.21 T (4 24°



2812985010261 3T S B (=54 H B1)/Mast lifting pipeline(three stage full free lift)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 255044520081 [Bushing g 1
2 281244529601 |Hydraulic hose assembly 12-1.2730-2CS-24° RS 2P (E)12-L2730-25C-24° 1 H=4000 281244519101
2 281244529602 |Hydraulic hose assembly 12-1.2980-2CS-24° RS 2Pk (18)12-L.2980-25C-24° 1 H=4350 281244519102
2 281244529603 |Hydraulic hose assembly 12-1.3080-2CS-24° BES S5k (1E)12-L.3080-25C-24° 1 H=4500 281244519103
2 281244529604  |Hydraulic hose assembly 12-1.3280-2CS-24° BES SAk(18)12-1.3280-25C-24° 1 H=4800 275344529016
2 281244529605  |Hydraulic hose assembly 12-1.3480-2CS-24° RS 2P (18)12-1.3480-25C-24° 1 H=5000 281244519105
2 281244529606 |Hydraulic hose assembly 12-1.3780-2CS-24° BES SAk(18)12-L.3780-25C-24° 1 H=5500 281244519106
2 281244529607 |Hydraulic hose assembly 12-1.4180-2CS-24° BRSSP (18)12-L4180-25C-24° 1 H=6000 281244519107
2 281244529608 Hydraulic hose assembly 12-L4580-2CS-24° U AR (B) 12-1.4580-25C-24° 1 H=6500 281244519108
2 281244529609 Hydraulic hose assembly 12-1.3620-2CS-24° U AR (B) 12-1.3620-25C-24° 1 H=5200 281244519109
3 255030520021 [Pulley ¢110x27 HHEe110x27 CHHE) 1
4 910400100008  |Washer GB97.1-12-200HV F- 4 [ GB97.1-12-200HV 1
5 910400500008  |spring washer GB93-12 FRIHE GBI3-12 1
6 910100300054  |Bolt GB5783-M12x50-8.8 24 GB5783-M12x50-8.8 1
7 255044020043 [Clamp 13 413 5
8 255044520132 Tubing clamps I 4
9 910400500005 | Spring washer GB93-6 PHIEHEIGBI3-6 4
10 910200200038 |Screw GB70.1-M6x25-8.8 24T GB70.1-M6x25-8.8 4
11 921600400001 [Ribbon 4x250 HLH4x250 6
12 255044020118 Connector (tee) Hek(=im) 1
13 281244529611 |Hydraulic hose assembly (straight)12-L650-2SC-24° 80K B 2 AR () 12-1650-25C-24° 1 254144520035
14 251344519001 Pipe PR R A (24° ) 1 254144510021
15 251244529002 [Joint 12-M27x2-M22x1.5-24° Bk BUED) 12-M27x2-M22x1.5-24° 1 255043520022
16 281244029602  |Hose 12-1.360-2SC-24° R R () 12-L.360-25C-24° 2 254144020039
17 251244019001 [Connector (tee) k(S i)-24° 1 254144020038
18 272323520031 [Joint 12-M18x1.5-M22x1.5-24° L (BIEZ ) 12-M18x1.5-M22x1.5-24° 1 281244529001
19 281244529612 Hydraulic hose assembly (straight)15-L450-2SC-24° RS S AY(H)15-1450-25C-24° 1 254144520048
20 950400400005 [Joint 12-M22x1.5-M18x1.5-24° B3k (#)12-M22x1.5-M18x1.5-24° 1 254144520040
21 257523521022 |Joint 12-2xM22x1.5-24° L (BIEE)12-2xM22x1.5-24° 2 255044020151
22 910400100006 |Washer GB97.1-8-200HV “F- 44 [l GB97.1-8-200HV 2

2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE

2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21 7 2 24°H
2025.4.21 7 £ 24°H
2025.4.21 1 {244
2025.4.21 7 2 24°H



2812985010261 3T S B (=54 H B1)/Mast lifting pipeline(three stage full free lift)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
23 910400500006 Spring washer GB93-8 S E GB93-8 2
24 281244519003 Tee welded —EEE 1
25 91010030002 Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 2
26 950400400005 Joint 12-M22x1.5-M18x1.5-24° 3k (H)12-M22x1.5-M18x1.5-24° 1 254144520040
27 900200301004 Pipe ®10x®13 PEEO10xP13 1
28 251244029002 60L shut-off valve 60L T & 1

2025.4.21 5 5 24°HE

2025.4.21 5 5 24°HE



2812985010275 K BBk 2238 (I 13R) /Side shifter and pipeline installation (standard mast

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 910100100056 |Bolt GB5782-M12x90-8.8 124 GB5782-M12x90-8.8 1
2 910400500008 Spring washer GB93-12 SR GB93-12 1
3 910400100008 [WasherGB97.1-12-200HV T4 [/ GBY7.1-12-200HV 1
4 255030520022 [Sleeve $22x$13x56 A ED22xP13x56 1
5 255030520021 |Pulley ®110x27 O 110x27 (L) 2
6 910200200059 | ScrewGB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 3
7 910400500006 Spring washer GB93-8 S GB93-8 3
8 255028520034 hose immobilization lump 1
9 255028520035 Pipe clamp munting plate 1
281227529611  |Hydraulic hose assembly 10-L2850-1SC-24° BES S5k (18)10-L2850-1SC-24° 2 H=2000 254128520035 2025.4.21# 5244k
281227529601 |Hydraulic hose assembly 10-L3370-1SC-24° % RS SA(18)10-L3370-1SC-24° 2 H=2500 255030520006 2025.4.21 7 244
281227529602 |Hydraulic hose assembly 10-L3500-1SC-24° % RS SA(18)10-L.3500-1SC-24° 2 H=2700 254128520040 2025.4.21 # 5244k
281227529603 |Hydraulic hose assembly 10-L3800-1SC-24° % RS S Ak (18)10-L.3800-1SC-24° 2 H=3000 281227511001 2025.4.21 7 244k
281227529604  |Hydraulic hose assembly 10-L4200-1SC-24° % RS SR (18)10-L4200-1SC-24° 2 H=3300 281227511002 2025.4.21 # 5244k
10 281227529605  |Hydraulic hose assembly 10-L4300-1SC-24° B RS 5B (18)10-L4300-1SC-24° 2 H=3500 281227511003 2025.4.21 7 244
281227529606  |Hydraulic hose assembly 10-L4500-1SC-24° %S 2B (18)10-L4500-1SC-24° 2 H=3700 281227511004 2025.4.21 # 5244k
281227529607  |Hydraulic hose assembly 10-L4900-1SC-24° % RS SR (18)10-L4900-1SC-24° 2 H=4000 281227511005 2025.4.21 # 5244k
281227529608  |Hydraulic hose assembly 10-L5200-1SC-24° %S SA(18)10-L5200-1SC-24° 2 H=4300 281227511006 2025.4.21 7 244k
281227529609  |Hydraulic hose assembly 10-L5500-1SC-24° %S 2B (18)10-L5500-1SC-24° 2 H=4500 281227511007 2025.4.21 7 244
281227529610  |Hydraulic hose assembly 10-L5950-1SC-24° % RS 2B (18)10-L5950-1SC-24° 2 H=5000 281227511008 2025.4.21 7 244t
11 251230520010 [Joint 8-2xM16x1.5-24° (UL 25)8-2xM16x1.5-24° 2 255028520001 2025.4.21 7 244k
12 254127520001 |Install plate LM 1
13 910400100006 | washer GB97.1-8-200HV “F-# [l GB97.1-8-200HV 2
14 910800100001 [Oring 9.5x1.8 OJKI#-199.5x1.8 2
15 257542529601 |Hydraulic hose assembly (90°)10-L500-1SC-24°-0° i 58(90°) 10-L500-1SC-24°-0° 2 281239520002 2025.4.21 F 4 24°4E
16 255042510004 Side shiifter assembly(LH) M2 S (LH) 1 % #/optional
16 255042510001 Side shiifter assembly(LD) 0 #5 & B(LD) 1 % #/optional
16 255042510002 Side shiifter assembly(CASCADE) MR SRR R 1 #%:/optional




2812985010283 fit N B FOURTH ADDITIONAL PIPELINE (standard mast)

FFEINO YRE3/SN Name £ BEQTY &¥E/Remark
1 255030520022 |Bush ®22x®13x56 F1522xP13x56 2
2 910400200005 |big washer GB96.1-12-200HV 4 EIGB96.1-12-200HV 2
3 910400500008 | Spring washer GB93-12 FEHHEGCBI3-12 2
4 910100100056 |Bolt GB5782-M12x90-8.8 124 GB5782-M12x90-8.8 2
5 251127520001 Pulley ®110x42(double groove) MO 110x42(3U) 2
6 910100300025  |Bolt GB5783-M8x35-8.8 12} GB5783-M8x35-8.8 4
7 910400500006 Spring washer GB93-8 S E GB93-8 12
8 910400100006 | Flat washer GB97.1-8-200HV T4 [/ GBO7.1-8-200HV 12
9 255028520034 Pipe press fixedly piank R ] 5 e 8
10 255028520035 mounting plate THR(ER) 4
11 281228029611 Hydraulic hose assembly 10-L3100-1SC-24° &IEE 5 AL(E)10-L3100-1SC-24° 2 H=2000 256530520701
11 281228029601 Hydraulic hose assembly 10-L3600-1SC-24° RIEE 5\ AL (E)10-L3600-1SC-24° 2 H=2500 255028520059
11 281228029602 Hydraulic hose assembly 10-L3700-1SC-24° &IEE 5 AL(E)10-L3700-1SC-24° 2 H=2700 281228011001
11 281228029603 Hydraulic hose assembly 10-L4000-1SC-24° &IEE 564 (E)10-L4000-1SC-24° 2 H=3000 263030520003
11 281228029604 Hydraulic hose assembly 10-L4400-1SC-24° B S\ BN(1E)10-L4400-1SC-24° 2 H=3300 255028520062
11 281228029605 Hydraulic hose assembly 10-L4500-1SC-24° RIEE 5 AL (E)10-L4500-1SC-24° 2 H=3500 281227511004
11 281228029606 Hydraulic hose assembly 10-L4700-1SC-24° RIEE 5 AL(E)10-L4700-1SC-24° 2 H=3700 275227511002
11 281228029607 Hydraulic hose assembly 10-L5100-1SC-24° &IEE 5 AL(E)10-L5100-1SC-24° 2 H=4000 255028520064
11 281228029608 Hydraulic hose assembly 10-L5400-1SC-24° B 5\ BN(1E)10-L5400-1SC-24° 2 H=4300 281228011003
11 281228029609 Hydraulic hose assembly 10-L5700-1SC-24° &IEE 5 AL(E)10-L5700-1SC-24° 2 H=4500 281228011004
11 281228029610 Hydraulic hose assembly 10-L6150-1SC-24° RIEE 5 AL(E)10-L6150-1SC-24° 2 H=5000 281228011005
12 251230520010 [Joint 8-2xM16x1.5-24° B9 (BUE 25)8-2xM16X1.5-24° 4 255028520001
13 254127520001 mounting plate R 2
14 910200200055  |Screw GB70.1-M8x16-8.8 247 GB70.1-M8x16-8.8 8
15 281227529611 Hydraulic hose assembly 10-L2850-1SC-24° RIEE 5 AL (E)10-L2850-1SC-24° 2 H=2000 254128520035
15 281227529601 Hydraulic hose assembly 10-L3370-1SC-24° B S\ BN(E)10-L3370-1SC-24° 2 H=2500 255030520006
15 281227529602 Hydraulic hose assembly 10-L3500-1SC-24° % B 5\ BN(E)10-L.3500-1SC-24° 2 H=2700 254128520040
15 281227529603 Hydraulic hose assembly 10-L3800-1SC-24° % 5\ BL(E)10-L.3800-1SC-24° 2 H=3000 281227511001
15 281227529604 Hydraulic hose assembly 10-L4200-1SC-24° RIEE 5\ A4(E)10-L4200-1SC-24° 2 H=3300 281227511002
15 281227529605 Hydraulic hose assembly 10-L4300-1SC-24° % 5\ BN(E)10-L4300-1SC-24° 2 H=3500 281227511003
15 281227529606 Hydraulic hose assembly 10-L4500-1SC-24° RIEE 5\ 6L(E)10-L4500-1SC-24° 2 H=3700 281227511004

2025.4.21 5 i§24°%E
2025.4.21 5 i§24°4E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°4E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 7 if24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E

2025.4.21F 24°HE
2025.4.21 7 5 24° 4k
2025.4.21 7 5 24° 4k
2025.4.21 1 24°H
2025.4.21 % 524° 4k
2025.4.21 7 5 24° 4k
2025.4.21 1 24°H



2812985010283 fit N B FOURTH ADDITIONAL PIPELINE (standard mast)

FFEINO YRE3/SN Name AR BEQTY &¥E/Remark
15 281227529607 Hydraulic hose assembly 10-L4900-1SC-24° B 5\ BY(1E) 10-L4900-1SC-24° 2 H=4000 281227511005
15 281227529608 Hydraulic hose assembly 10-L5200-1SC-24° B S BY(E) 10-L5200-1SC-24° 2 H=4300 281227511006
15 281227529609 Hydraulic hose assembly 10-L5500-1SC-24° B 5\ BY(1E) 10-L5500-1SC-24° 2 H=4500 281227511007
15 281227529610 Hydraulic hose assembly 10-L5950-1SC-24° B S BR(E)10-L5950-1SC-24° 2 H=5000 281227511008

2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE



281298501020MI5 4 % Bk =B (KA HH) /Side shifter and pipeline installation(two stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 251228510001 |Transition steel pipe A ERE S (24° ) 1 254128510001

2 910400100006 [Washer GB97.1-8-200HV T4 [/ GBY7.1-8-200HV 2

3 910400500006 Spring washer GB93-8 S GB93-8 2

4 941100400001 [Screw M8x20-8.8 1247M8x20-8.8 2

5 910300500006 [Nut GB889.1-M12-10 121}GB88Y.1-M12-10 1

6 910400100008 |washer GB97.1-12-200HV T4 [/ GBY7.1-12-200HV 1

7 255030520022 [Bushing A 1

8 255030520021 Pulley ¢110x27 W @110x27 CHfE) 1

9 910400200005 [Washer GB96.1-12-200HV K#: 4 GB96.1-12-200HV 1

10 910100300025 [BoltGB5783-M8x35-8.8 12} GB5783-M8x35-8.8 1
281228529601 |Hydraulic hose assembly10-L1650-1SC-24° R () 10-L1650-1SC-24° 2 H=2500 281229020021
281228529602 Hydraulic hose assembly10-L1795-1SC-24° B S\ BN(E)10-L1795-1SC-24° 2 H=2700 254130520004
281228529603 Hydraulic hose assembly10-L1900-1SC-24° B 5\ BN(1E)10-L.1900-1SC-24° 2 H=3000 281229020022

11 281228529604 Hydraulic hose assembly10-L2060-1SC-24° B S\ BN(E)10-L2060-1SC-24° 2 H=3300 255030520001
281228529605 Hydraulic hose assembly 10-L2150-1SC-24° B S\ BN(E)10-L2150-1SC-24° 2 H=3500 255028520044
281228529606 Hydraulic hose assembly 10-L2270-1SC-24° B S\ BN(E)10-L2270-1SC-24° 2 H=3700 255028520018
281228529607 Hydraulic hose assembly10-L2470-1SC-24° B S\ BN(E)10-L2470-1SC-24° 2 H=4000 254130520009

12 941100100009 [Nut M6x12-8.8 #24TM6x12-8.8 1

13 910400500005 Spring washer GB93-6 S GBI3-6 1

14 910100300016 _[BoltGB5783-M6x50-8.8 24 GB5783-M6x50-8.8 2

15 910301300002 [Nut GB17880.1-M6x16.5 #2£}GB17880.1-M6X16.5 1

16 910400100005 [Washer GB97.1-6-200HV “F-# [l GB97.1-6-200HV
281228510001 Groove welding L=705 S G HIEAL=705 1 H=2500
281228510002 Groove welding L=805 Sh G R £ L=805 1 H=2700
281228510003 Groove welding L=955 Sh G KA L=955 1 H=3000

17 281228510004 [Groove welding L=1105 SR £1=1105 1 H=3300
281228510005 [Groove welding L=1205 S G 1L=1205 1 H=3500
281228510006 |Groove welding L=1305 SR £ 1=1305 1 H=3700
281228510007 [Groove welding L=1505 SR 1L=1505 1 H=4000

18 910200200059 [Screw GB70.1-M8x30-8.8 #247GB70.1-M8x30-8.8 1

19 255028520035 Pipe clamp munting plate e AT 2

2025.4.21 % 524°HE

2025.4.21 5 i§24°%E
2025.4.21 5 i§24°4E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°4E
2025.4.21 5 i§24°%E



281298501030MI5 4 & Bk & F (KA HH) /Side shifter and pipeline installation(two stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
20 255028520034 hose immobilization lump S 2
254128510002 Groove welding L=515 P R AL=515 1 H=2500
254128510003 Groove welding L=565 1 G5 A L=565 1 H=2700
254128510004 Groove welding L=640 1 5 A L=640 1 H=3000
21 254128510005 Groove welding L=715 M PR AL=715 1 H=3300
254128510006 Groove welding L=765 1 PR A L=765 1 H=3500
254128510007 Groove welding L=815 M G5 £1L=815 1 H=3700
254128510008 Groove welding L=890 1 S5 £1L=890 1 H=4000
22 910300500003 |Nut GB889.1-M6-10 125} GB88Y.1-M6-10 1
23 254128520059 Pulley frame SR 1
281228529611  |Hydraulic hose assembly 10-L2350-1CS-24° B RS S (18)10-L2350-1SC-24° 2 H=2500/2700 254128520031 2025.4.21 7 244
” 281228529612  |Hydraulic hose assembly 10-L2650-1CS-24° BES 2B (18)10-L2650-1SC-24° 2 H=3000/3300 254128520052 2025.4.21 % 4 24° 4t
281228529613 |Hydraulic hose assembly 10-L2850-1CS-24° % RS Sk (18)10-L2850-1SC-24° 2 H=3500/3700 254128520035 2025.4.21 7 244k
281228529614  |Hydraulic hose assembly 10-L3150-1CS-24° 0 & 2 AR (1) 10-L3150-1SC-24° 2 H=4000 254128520037 2025.4.21 # 5244k
25 910100300025 |Bolt GB5783-M8x35-8.8 2 GB5783-M8x35-8.8 2
26 251230520010 [Joint 8-2xM16x1.5-24° B (UL 25)8-2xM16X1.5-24° 2 255028520001 |2025.4. 217 w2404
27 257542529601 |Hydraulic hose assembly (90°)10-L500-1SC-24°-0° i 58(90°) 10-L500-1SC-24°-0° 2 281239520002 |2025.4. 208 22404
255042510004 Side shiifter assembly(LH) DR 2% £ (LH) 1 J#%¢/optional
28 255042510001 Side shiifter assembly(LD) DR 2% £ (LD) 1 J#%¢/optional
255042510002 Side shiifter assembly(CASCADE) MRS SRR TR 1 i%:%/optional




2812985010305 4% F = Bk 2 B (= &4 H H)/Side shifter and pipeline installation(three stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910100100054 [Bolt GB5782-M12x80-8.8 124 GB5782-M12x80-8.8 1

2 910400500008 Spring washer GB93-12 SR GB93-12 1

3 910400100008 |washer GB97.1-12-200HV T4 [/ GBY7.1-12-200HV 2

4 255030520020 [Pulley ®120x42 HHEED120x42( XU 1
281230529601 Hydraulic hose assembly 10-L2060-1CS-24° U AR (B) 10-1.2060-15C-24° 2 H=4000 255030520001
281230529602 Hydraulic hose assembly 10-L2310-1CS-24° U Ak (B) 10-1.2310-15C-24° 2 H=4350 255030520002
281230529603 Hydraulic hose assembly 10-L2410-1CS-24° U A AR (B) 10-1.2410-18C-24° 2 H=4500 255030520003
281230529604 Hydraulic hose assembly 10-L2610-1CS-24° U A Ak (B) 10-1.2610-15C-24° 2 H=4800 255030520004

5 281230529605 Hydraulic hose assembly 10-L2810-1CS-24° U A Ak (B) 10-1.2810-15C-24° 2 H=5000 254130520001
281230529606 Hydraulic hose assembly 10-L3110-1CS-24° U A Ak (B) 10-1.3110-18C-24° 2 H=5500 254130520002
281230529607  |Hydraulic hose assembly 10-L3510-1CS-24° R R () 10-1.3510-15C-24° 2 H=6000 254130520003
281230529608  |Hydraulic hose assembly 10-L3900-1CS-24° R R (1) 10-13900-15C-24° 2 H=6500 263030520006
281230529609  |Hydraulic hose assembly 10-L2950-1CS-24° R R (1) 10-1.2950-15C-24° 2 H=5200 254131020007

6 255030520023 Bushing 1 HEL 1

7 910100100054 [Bolt GB5782-M12x80-8.8 24 GB5782-M12x80-8.8 1

6 255030520023 Bushing 1 HEL 1

7 910100100054 [Bolt GB5782-M12x80-8.8 24 GB5782-M12x80-8.8 1

8 910400500008 Spring washer GB93-12 S E GB93-12 1

9 910400100008 |washer GB97.1-12-200HV P-4 [ GB97.1-12-200HV 1

10 255030520022 Bushing ®22x913x56 i ££P22xP13x56 1
281230529611  |Hydraulic hose assembly 10-L1810-1SC-24° 00 () 10-L1810-1SC-24° 2 H=4000 252128521001
281230529612 Hydraulic hose assembly 10-L1930-1SC-24° & B S\ BN(E)10-L.1930-1SC-24° 2 H=4350 255028520016
281230529613 Hydraulic hose assembly 10-L1980-1SC-24° B S\ A1) 10-L.1980-1SC-24° 2 H=4500 255031020705
281230529614 Hydraulic hose assembly 10-L2080-1SC-24° B 5\ A1) 10-L.2080-1SC-24° 2 H=4800 255030520028

11 281230529615 Hydraulic hose assembly 10-L2180-1SC-24° B S\ BN(E)10-L2180-1SC-24° 2 H=5000 255030520029
281230529616 Hydraulic hose assembly 10-L2350-1SC-24° B S\ BN(E)10-L2350-1SC-24° 2 H=5500 254128520031
281230529617 Hydraulic hose assembly 10-L2500-1SC-24° B 5\ BN(E)10-L2500-1SC-24° 2 H=6000 281229020031
281230529618  |Hydraulic hose assembly 10-L2650-1SC-24° R R (1) 10-12650-15C-24° 2 H=6500 254128520052
281230529619  |Hydraulic hose assembly 10-L2250-1SC-24° R R (1) 10-12250-15C-24° 2 H=5200 253528520009

12 255030520021 [Pulley ¢110x27 A 110x27(HiH) 2

13 254130520014 [Pulley block pole ST 1

2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 % 524°HE
2025.4.21 5 i§24°%E
2025.4.21 5 i§24°4E
2025.4.21 5 i§24°%E

2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21F 24°HE
2025.4.21 7 2 24°H
2025.4.21 7 £ 24°H
2025.4.21 1 {244
2025.4.21 7 2 24°H



2812985010305 4% F = Bk 2 B (= &4 H H)/Side shifter and pipeline installation(three stage full free)

2025.4.21 % 524°HE

|2025.4. 217 w240

|2005.4. 217 w240

|2025.4. 217 w240

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
14 251330510004 Hydraulic steel pipe welding MENE RS (24°) 1 255030520018
15 910400100006 |washer GB97.1-8-200HV T4 [/ GBY7.1-8-200HV 3
16 910400100006 Spring washer GB93-8 S GB93-8 5
17 910100300022 _[Bolt GB5783-M8x20-8.8 12} GB5783-M8x20-8.8 3
18 281230529621 |Hydraulic hose assembly 10-L1260-1SC-24° BES S5(18)10-L1260-1SC-24° 2 255029020011
19 251330510001 [Sideway steel pipe WERE S (24° ) 1 281230510001
20 910200200059 [Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 2
21 255028520001 |Joint 16-18 % 5:16-18 2
22 257542529601 |Hydraulic hose assembly (90°)10-L500-1SC-24°-0° R R (90°)10-L500-1SC-24°-0° 2 281239520002
23 255042510004 Side shiifter assembly(LH) MFS 28 (LH) 1 #:%¢/optional
23 255042510001 Side shiifter assembly(LD) M2 6 (LD) 1 J#%:/optional
23 255042510002 Side shiifter assembly(CASCADE) MRS SRR TR 1 i%:%/optional




s % (=A% BwW) /(three stage full free)

BF&/No YRIB/SN E3o3 Name #ik/ary #%3E/Remark

1 254131010002 BRSRIES Pulley support welded 1

2 255031020004 5 EHD20x70 Axis $20x70 1

3 910400100006 [ GBI7.1-8-200HV WasherGB97.1-8-200HV 2

4 910400500006 BEHEGBIZ-8 Washe GB93-8 2

5 910100300020 4242 GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 2

6 255031020007 BILOI0X22(H1E) Pulley ®90x22 2

7 910200200062 $2£]1GB70.1-M8x45-8.8 Screw GB70.1-M8x45-8.8 3

8 255028520035 RER(BEH) mounting plate 3

9 255028520034 REBER Pipe press fixedly piank 6

10 281231020101 2z Holder 1

11 281231020102 REREMR(GEFRAR ) Hose mounting plate 1
281231029601 7 5 (1) 10-L2180-15C-24° Hydraulic pipe welding10-L2180-1SC-24° 2 H=4000 255030520029 2025.4.21 # 5244k
281231029602 [EE 2 A4 (1E)10-L2430-15C-24° Hydraulic pipe welding10-L2430-1SC-24° 2 H=4350 256531020701 2025.4.21 % 5 24°4k
281231029603 [ & S5k E)10-L2530-15C-24° Hydraulic pipe welding10-L2530-1SC-24° 2 H=4500 255031020100 2025.4.21 H 524°4E
281231029604 FE 5 55 () 10-L2730-15C-24° Hydraulic pipe welding10-L2730-1SC-24° 2 H=4800 255028520050 2025.4.21 # 5244k

12 281231029605 [EE 5 A4(1E)10-L2940-15C-24° Hydraulic pipe welding10-L2940-1SC-24° 2 H=5000 263028520010 2025.4.21 % 5 24°4k
281231029606 [ & S5k )10-L3220-15C-24° Hydraulic pipe welding10-L3220-1SC-24° 2 H=5500 256530520702 2025.4.21 H 24°4E
281231029607 5 55\ () 10-L3630-15C-24° Hydraulic pipe welding10-L3630-1SC-24° 2 H=6000 255031020014 2025.4.21 # 5244k
281231029608 [E& 2 A4(1E)10-L4015-15C-24° Hydraulic pipe welding10-L4015-1SC-24° 2 H=6500 252130520702 2025.4.21 % 5 24°4k
281231029609 REESAL () 10-13080-15C-24° Hydraulic pipe welding10-L3080-1SC-24° 2 H=7000 275230529011 2025.4.21 H 24°4E

13 252131020001 BEBEERDEE) Rubber hose fixing plate 1

14 251331010001 HENEES () Hydraulic pipe welding 1 254131010001 2025.4.21 5 i§24°%E
281230529611 Hydraulic hose assembly 10-L1810-1SC-24° SR A () 10-L.1810-1SC-24° 2 H=4000 252128521001 2025.4.21F i 24°4k
281230529612 Hydraulic hose assembly 10-L1930-1SC-24° B 5\ BN(1E)10-L.1930-1SC-24° 2 H=4350 255028520016 2025.4.21 7 24 24°4E
281230529613 Hydraulic hose assembly 10-L1980-1SC-24° B S\ BN(E)10-L.1980-1SC-24° 2 H=4500 255031020705 2025.4.21 T (4 24°
281230529614 Hydraulic hose assembly 10-L2080-1SC-24° B 5\ BN(E)10-L2080-1SC-24° 2 H=4800 255030520028 2025.4.21 T (4 24°

15 281230529615 Hydraulic hose assembly 10-L2180-1SC-24° RIEE 5 AL(E)10-L2180-1SC-24° 2 H=5000 255030520029 2025.4.21 T (4 24°
281230529616 Hydraulic hose assembly 10-L2350-1SC-24° B S\ AN(E)10-L2350-1SC-24° 2 H=5500 254128520031 2025.4.21 7 (4 24°
281230529617 Hydraulic hose assembly 10-L2500-1SC-24° % 5\ BN(E)10-L2500-1SC-24° 2 H=6000 281229020031 2025.4.21 T (4 24°
281230529618 Hydraulic hose assembly 10-L2650-1SC-24° U Ak (1) 10-1.2650-15C-24° 2 H=6500 254128520052 2025.4.21 7 i 24°4;
281230529619 Hydraulic hose assembly 10-L2250-1SC-24° YU Ak (1) 10-1.2250-15C-24° 2 H=5200 253528520009 2025.4.21 7 244




s &% (=54 AW) /(three stage full free)

FF5/No 4RE3/SN BT Name ¥ &/ary #iE/Remark
16 251230520010 |Joint 8-2xM16x1.5-24° He3k(BE %5)8-2xM16x1.5-24° 2 255029020024
7 910200200059 #2£7GB70.1-M8x30-8.8 Screw GB70.1-M8x30-8.8 2
18 910100100054 #2428 GB5782-M12x80-8.8 Bolt GB5782-M12x80-8.8 2
19 910400200005 KB GBY6.1-12-200HV WasherGB96.1-12-200HV 4
20 255030520022 HED22xD13x56 Bushing®22xd13x56 1
21 255030520021 B 0110x27(2 18) Pulley ®110x27 2
22 910300100008 $2f3GB6170-M12-10 Nut GB6170-M12-10 1

2025.4.21 5 i 24°HE



2812985010321% X 3R (#nfE I 13R)/Fork carrier(standard mast)

J#5INO 4REB/ISN Name B9 BE/QTY £&¥E/Remarks
1 255040510001 Fork carrier welding 1040X986 512218 5 (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 322 GB5783-M14x30-8.8 8
3 910400500009 Washer GB93-14 SEE R EGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV R GB97.1-14-200HV 8
940200100043 Main Roller ©78.80x®35x22.5 R40178.80-range=52.5-56.5(5} B f}1°) 2 prid
5 940200100044 Main Roller®79.10x$35x22.5 FE R 079.10-range=52.5-56.5(5} 2 R
940200100039 Main Roller®79.40x$35x22.5 FE AR D79.40-range=52.5-56.5(5} 2 R
6 910401300018 Circlip GB894.1-35 M 1 B GB894.1-35 6
940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) AR D78.80-range=52.5-56.5(51 B 4 SERE
7 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) & R¥079.10-range=52.5-56.5(5} 4 SERE
940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) AR 079.40-range=52.5-56.5(5} EIf}1°) 4 i)
8 910200200077 ScrewGB70.1-M10x30-8.8 #%£]7GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV EHEGBI7.1-10-200HV 1
10 254138010101 Fork carrier welding NI EAZRITE 1) 1




X5 (ZR2EH ) /Fork carrier(standard mast)

F8/No 4REB/SN Name &# % &/ary &% /Remark
1 255040510001 Fork carrier welding 1040X986 457218 5 (1040%986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 322 GB5783-M14x30-8.8 8
3 910400500009 Washer GB93-14 SEE R EGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV R GB97.1-14-200HV 8
940200100043 Roller ®78.80x®35x22.5 R40178.80-range=52.5-56.5(5} B f}1°) 2 prid
5 940200100044 Roller $79.10x®35x22.5 FE R 079.10-range=52.5-56.5(5} 2 R
940200100039 Roller 79.40x®35x22.5 FE AR D79.40-range=52.5-56.5(5} 2 R
6 910401300018 Circlip GB894.1-35 M 1 B GB894.1-35 6
940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) AR 078.80-range=52.5-56.5(5} EIf}1°) 4 SERE
7 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) & R¥079.10-range=52.5-56.5(5} 1°) 4 SERE
940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) AR 079.40-range=52.5-56.5(5} EIf}1°) 4 i
8 910200200077 ScrewGB70.1-M10x30-8.8 #%£]7GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV EHEGBI7.1-10-200HV 1
10 254138010211 Fork carrier welding (two stage full free) BEXRFEAEZERANR) 1




HBXE (ZF4LHEMBERD /Fork carrier(three stage full free-strengthened)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 255040510001 Fork carrier welding (1040x986) 1475 4245 £5(1040x986) 1
2 910400100009 |Washer GB97.1-14-200HV T4 [/ GBY7.1-14-200HV 8
3 910400500009 Spring Washer GB93-14 S GB93-14 8
4 910100300062 |Bolt GB5783-M14x30-8.8 124 GB5783-M14x30-8.8 8
5 910100300027 |Bolt GB5783-M8x45-8.8 12} GB5783-M8x45-8.8 8
6 910400500006 Spring Washer GB93-8 S GB93-8 8
7 910400100006 |Washer GB97.1-8-200HV T JEGBIT. 1-8-200HV 8
8 940200200003 |Side roller ®34-CD=45 4
9 281338023004 Side roller adjustment pad 16
10 281338023003 Side roller adjusting sleeve 5 8
11 910401300018 |Washer GB894.1-35 4ill 5% 1 /1 GB894. 1-35 6
12 940200100043 Roller $78.80x$35x22.5 FIREE D78, 80x D 35x22. 5 (SR ) 6 i% % /optional
12 940200100044 Roller 79.10x$35x22.5 IR D79, 10xD35x22. 5 SHERIL ) 6 i% % /optional
12 940200100039 Roller ©79.40x$35x22.5 IR D79, 40x D 35x22. 5 SHERIL ) 6 i% % /optional
13 910400500007 | Spring Washer GB93-10 FHIHE GBI3-10 1
14 910200200077 |Screw GB70.1-M10x30-8.8 #247GB70.1-M10x30-8.8 1
15 281338013001 Fork carrier welding PCRIE A AC R A E BT MURES) 1




281298501034 X3 (=&K4H i) /Fork carrier(three stage full free)

.
s
o)

5

J#5INO 4REB/ISN Name B9 BE/QTY £&¥E/Remarks
1 255040510001 Fork carrier welding 1040X986 572218 5 (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 322 GB5783-M14x30-8.8 8
3 910400500009 Washer GB93-14 SEE R EGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV R GB97.1-14-200HV 8
940200100043 Fork carrier welding FR¥ 078.80-range=52.5-56.5(5} EIH}1°) 2 SERE
5 940200100044 Washer GB93-10 FR¥079.10-range=52.5-56.5(5} 1°) 2 SERE
940200100039 Screw GB70.1-M10x30-8.8 FR¥79.40-range=52.5-56.5(5} EIH$1°) 2 R
6 910401300018 Circlip GB894.1-35 M 1 B GB894.1-35 6
940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) &R 078.80-range=52.5-56.5(5} B R} 1°) 4 EES
7 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) &R 179.10-range=52.5-56.5(5} 1°) 4 i
940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) AR 079.40-range=52.5-56.5(5} EI#}1°) 4 EES
8 910200200077 ScrewGB70.1-M10x30-8.8 4247 GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV EHEGBY7.1-10-200HV 1
10 254138010321 Fork carrier welding (three stage full free) BEXRFEEREEANR) 1




281298501035 £ (BRAET1HE) / Mast (standard mast)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910401300020 Cir clip GB894.1-40 524 1 GB894.1-40 4
940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) &R D78.80-range=52.5-56.5(5} 4 R

2 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) &A% D79.10-range=52.5-56.5(5} 4 R
940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) B REDT79.40-range=52.5-56.5(51 4 prid i
281244012011 Mast (2000) 114245 £5(2000) 1 H=2000
281244012001 Mast (2500) 114245 £ (2500) 1 H=2500
281244012002 Mast (2700) 114245 £:(2700) 1 H=2700
281244012003 Mast (3000) 114245 £5(3000) 1 H=3000
281244012004 Mast (3300) 114245 £5(3300) 1 H=3300

3 281244012005 Mast (3500) 114245 £(3500) 1 H=3500
281244012006 Mast (3700) A 114245 4(3700) 1 H=3700
281244012007 Mast (4000) 1A 174245 £5(4000) 1 H=4000
281244012008 Mast (4300) 1144545 (4300) 1 H=4300
281244012009 Mast (4500) 411424545 (4500) 1 H=4500
281244012010 Mast (5000) A 11424545 (5000) 1 H=5000

4 910100300035 |Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 4

5 910400500007 Spring washer GB93-10 FE L E GB93-10 6

6 255044010057 |Axle $30x82 i HAiP30x82 4
281244011011 Mast (2000) ShIT4R4E 4 (2000) 1 H=2000
281244011001 Mast (2500) ShIT2RKE 4 (2500) 1 H=2500
281244011002 Mast (2700) ShIT4RKE 4 (2700) 1 H=2700
281244011003 Mast (3000) ShIT4R4E45(3000) 1 H=3000
281244011004 Mast (3300) ShIT4RKE 4 (3300) 1 H=3300

7 281244011005 Mast (3500) ShIT4RKE 4 (3500) 1 H=3500
281244011006 Mast (3700) ShIT4RKE 4 (3700) 1 H=3700
281244011007 Mast (4000) ShITH4E 45 (4000) 1 H=4000
281244011008 Mast (4300) ShTHAE £ (4300) 1 H=4300
281244011009 Mast (4500) ShTHAR £ (4500) 1 H=4500
281244011010 [Mast (5000) S11 154545 (5000) 1 H=5000

8 281244020104 Bearing bush EES 2

9 281244020102 Bearing cover(left) S 1




281298501035 £ (BRAET1HE) / Mast (standard mast)

\
\ \

2\

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
10 910400100008 |washer GB97.1-12-200HV T4 [ GBY7.1-12-200HV 4
11 910400500008 Spring washer GB93-12 SR GB93-12 6
12 910100100047 [Bolt GB5782-M12x45-8.8 124 GB5782-M12x45-8.8 4
13 281244020102 Bearing cover(left) S 1




2812985010367 14 (=FAEH ) /Mast (two stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
281243502201 Mast (2500) 114245 £ (2500) 1 H=2500
281243502202 Mast (2700) 11445 45(2700) 1 H=2700
281243502203 Mast (3000) 1114245 £5(3000) 1 H=3000
281243502204 Mast (3300) 114245 £5(3300) 1 H=3300

i 281243502205 Mast (3500) 1114245 £(3500) 1 H=3500
281243502206 Mast (3700) 114245 £:(3700) 1 H=3700
281243502207 |Mast (4000) N 11442 45(4000) 1 H=4000
281243502208 [Mast (4300) N 11442 4(4300) 1 H=4300
281243502209 Mast (4500) 1114245 £5(4500) 1 H=4500
281243502210 Mast (5000) 11424545 (5000) 1 H=5000
281243502101 Mast (2500) ShIT4RKE 4 (2500) 1 H=2500
281243502102 Mast (2700) ST 4 (2700) 1 H=2700
281243502103 Mast (3000) ShIT4E4E45(3000) 1 H=3000
281243502104 Mast (3300) ShIT4RKE 4 (3300) 1 H=3300

2 281243502105 Mast (3500) ST 4 (3500) 1 H=3500
281243502106 Mast (3700) ShIT4RKE 4 (3700) 1 H=3700
281243502107 Mast (4000) ShIT4R4E 45 (4000) 1 H=4000
281243502108 Mast (4300) ShIT4RKE 4 (4300) 1 H=4300
281243502109 Mast (4500) ShIT4RKE £ (4500) 1 H=4500
281243502110 Mast (5000) ShIT4R4E 45 (5000) 1 H=5000

3 910100300035 |Bolt GB5783-M10x20-8.8 24 GB5783-M10x20-8.8 4

4 910400500007 Spring washer GB93-10 FE L E GB93-10 4

5 255044010057 |Axle $30x82 i HAiP30x82 4

6 281244020104 Bearing bush EES] 2

7 281244020102 Bearing cover(left) S 1

8 910400100008 |washer GB97.1-12-200HV P-4 GB97.1-12-200HV 4

9 910400500008 Spring washer GB93-12 SRR GBY3-12 6

10 910100100047 |Bolt GB5782-M12x45-8.8 #24:GB5782-M12x45-8.8 4

11 281244020102 Bearing cover(left) 1
940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) £ 78.80-range=52.5-56.5(S Bl §11°) 4 R

12 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) £d79.10-range=52.5-56.5(41 E$11°) 4 i o
940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) &A% D79.40-range=52.5-56.5(s B §11°) 4 BEE

13 910401300020 Cir clip GB894.1-40 il 56 24 [l GB894.1-40 4




281298501037 14 (=k A B H1)/Mast (three stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks

1 910401300018 Cir clip GB894.1-32 5 £ GBBY4.1-32 8

2 940200300049 Parameter of compound roller 78.8-range=52.5-56.5(low hardness of the outer ring) &R D78.80-range=52.5-56.5(5} 4 R

2 940200300050 Parameter of compound roller 79.1-range=52.5-56.5(low hardness of the outer ring) &A% D79.10-range=52.5-56.5(5} 4 R

2 940200300032 Parameter of compound roller 79.4-range=52.5-56.5(low hardness of the outer ring) & R%D79.40-range=52.5-56.5(5} 4 R
254144510037 Mast 4000 14845 74000 1 H=4000
254144510038 Mast 4350 14805 474350 1 H=4350
254144510039 [Mast 4500 11445474500 1 H=4500
254144510040 Mast 4800 14805 74800 1 H=4800

3 254144510041 Mast 5000 14845 475000 1 H=5000
254144510042 Mast 5500 14845 475500 1 H=5500
254144510043 Mast 6000 14845 £76000 1 H=6000
254144510075 Mast 6500 W 14845 £76500 1 H=6500
254144510081 Mast 5200 W 14845 475200 1 H=5200

4 254144520030 |Chain plate RIRE ST JERE 2

5 910400500010 spring washer GB93-16 L E GB93-16 4

6 910100400028 [Bolt GB5783-M16X1.5X35-8.8 2 GB5783-M16X1.5X35-8.8 4
281244513001 [Mast 4000 111445474000 4 H=4000
281244513002 [Mast 4350 i 1448 £ 4350 1 H=4350
281244513003 [Mast 4500 i 1445 414500 1 H=4500
281244513004 [Mast 4800 i T4 74800 1 H=4800

7 281244513005 [Mast 5000 11 1445 £r5000 1 H=5000
281244513006 [Mast 5500 i 144 475500 1 H=5500
281244513007 [Mast 6000 11 1445456000 1 H=6000
281244513008 Mast 6500 4845 476500 1 H=6500
281244513009 Mast 5200 4845 £75200 1 H=5200

8 910100300035 [Bolt GB5783-M10x20-8.8 121 GB5783-M10x20-8.8 4

9 910400500007 spring washer GB93-10 SR GB93-10 4

10 255044010057 [Axle ®30x82 i FL A P30x82 4

11 281244511001 [Mast 4000 511144544000 1 H=4000

11 281244511002 [Mast 4350 Sh1 1445244350 1 H=4350

11 281244511003 [Mast 4500 Sh1 1445244500 1 H=4500




281298501037 14(= %&£ B H1)/Mast (three stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
281244511004 [Mast 4800 R4 454800 1 H=4800
281244511005 Mast 5000 b 11444245000 1 H=5000

n 281244511006 Mast 5500 b 114442 45500 1 H=5500
281244511007 Mast 6000 111444246000 1 H=6000
281244511008 Mast 6500 Sh 11444246500 1 H=6500
281244511004 Mast 5200 b I14442 £5200 1 H=5200

12 281244020104 Bearing bush EEES 2

13 281244020102 Bearing cover(left) S 1

14 910400100008 |washer GB97.1-12-200HV T4 | GBY7.1-12-200HV 4

15 910400500008 spring washer GB93-12 SR GBY3-12 4

16 910100100047 [bolt GB5782-M12x45-8.8 2 GB5782-M12x45-8.8 4

17 281244020102 Bearing cover(left) S 1




2812985010382 AL (B 13R) /Lifting cylinder(standard mast)

e

=

I

VLT

[

[

Ha

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
252044510005 Lifting chain LH1234-85 A2 45 £ 1LH1234-85 2 1=2500
252144014001 Lifting chain LH1234-91 A2 A 45 £ 1LH1234-91 2 H=2700
252144014011 Lifting chain LH1234-99 A2 45 £ 1LH1234-99 2 1=3000
252144014003 Lifting chain LH1234-105 A2 45 £1LH1234-105 2 =3300
?\3| A 251244014011 Lifting chain LH1234-111 A2 A 45 £ LH1234-111 2 =3500
+\ 252144014005 Lifting chain LH1234-117 A2t 45 £1LH1234-117 2 H=3700
§\;§ 251244514007 |Lifting chain LH1234-135 A2 AH 4% 4 LH1234-135 2 114000
_L\ 251244514008 Lifting chain LH1234-145 A2 45 £ 1LH1234-145 2 H=4300
ﬁ\“ 252144014008 Lifting chain LH1234-147 A2 A 45 £1LH1234-147 2 1=4500
% 252144014009 |Lifting chain LH1234-161 A2t 55 % LH1234-161 2 1=5000
Py 254144010021 |Cylinder (H=2500) i1 (H=2500) 2 H=2500
% 254144010022 |Cylinder (H=3000) 1 (H=2700) 2 H=2700
;3\3: 254144010023 |Cylinder (H=3300) L (H=3000) 2 H=3000
;“'Eé 254144010024 |Cylinder (H=3500) JiL(H=3300) 2 H=3300
-2 B 254144010025 | Cylinder (H=3600) L (H=3500) 2 H=3500
57\4- 254144010026 | Cylinder (H=3700) L (H=3700) 2 H=3700
:ﬁ g 254144010027 | Cylinder (H=4000) L (H=4000) 2 H=4000
3& 254144010028 |Cylinder (H=4300) L (H=4300) 2 H=4300
254144010029 |Cylinder (H=4500) L (H=4500) 2 H=4500
254144010030 | Cylinder (H=5000) L (H=5000) 2 H=5000
C 254198510001 Seal kits(standard mast lifting cylinder) B SR A (TR 2R EEFHED) 2 @&27. 31, 32. 3. 3
1 940200500015 Chain wheel bearing780708K3-$95xd40x27 R0 17 780708K3-095xD40X27 2
2 910401300020 | Circlip GB894.1-40 PR3 14 24 BlGB8Y4.1-40 2
3 910100300051 Bolt GB5783-M12x35-8.8 R4 GB5783-M12x35-8.8 2
4 910400500008 Washer GB93-12 B B EGBI3-12 2
5 910600600019 Split pin 2.5x25 FFO4$HGBI1-2.5x25 2
6 910900400010 LH1234 chain AR HEGB6074-LH1234 2
7 252044020121 Joint FESRIZ1EM16x1.5x178 2
8 910600600030 Split pin 3.2x30 FFO4$4GB91-3.2x30 2
9 910300200008 Nut M16x1.5 $2£3GB6171-M16x1.5-10 2
10 254144020066 Nut M16x1.5 FREEEM16x1.5 2




2812985010382 AL (B 13R) /Lifting cylinder(standard mast)

®

&

T

[0

Tt F
i

e (I

7

VLT

/,,
=
YN

=
n__f
(=]
| =il
i~
| Nl
-

88

& R

e 00 04

FFEINO SABISN Name &K F&IQTY £&¥E/Remarks
11 254144020060 Fixing ring BEEH 2
12 254144020061 shield WiFE 2
13 254144020062 Fixing seat &l B 2
14 910400100006 Washer GB97.1-8-200HV F B GB97.1-8-200HV 4
15 910400500006 Washer GB93-8 HEHEGBI3-8 4
16 910300100006 Nut GB6170-M8-10 IRGB6170-M8-10 4
17 910300100007 Nut GB6170-M10-10 #REGB6170-M10-10 2
18 910100300038 Bolt GB5783-M10x35-8.8 R4£GB5783-M10x35-8.8 2
19 251244020101 Joint HEFRIFIEM16x1.5x85 2
20 910400500007 Washer GB93-10 HHEHEGBI3-10 6
21 910100400002 Bolt GB5786-M10x1.25%20-8.8 $R42GB5786-M10x1.25%20-8.8 2
22 A Piston rod TEE 1 AR gt
23 A Adjusting bushing ¢ 35.5x ¢ 44xL1 THEE35.5x¢p44xL1 1 AR At
24 A Circlip ML 1 AR pplR g
25 A Bearing D45x8(t=2.5) XEFD45x8(t=2.5) 1 AR
26 A Catch35x45x3 HR35:53 1 AR pplR g
27 A Seal ring 45x35x6 FAEHE 1 S g gt
28 A Piston rod EE 1 AR gt
29 A Copper bushing HE 1 g A
30 A Circlip ML 1 AR pplR g
31 A Dust ring e 1 AR gL
32 A Seal ring HREHE 1 g A
33 A Guide sleeve SHE 1 g A
34 A O ring OREHE 1 R A
35 A Bearing 3530 3530 1 AR pplR g
36 A Cylinder [0z 1 g R A




2812985010394 FF M3t L. (= 4= H )/Short lifting cylinder(two stage full free )

FFEINO RB/SN Name B BEQTY £¥E/Remarks
254143510060 Lifting chain LH1266-65 LT 4 LH1266-65 2 H=2500
254143515001 Lifting chain LH1266-71 T 4 LH1266-67 2 H=2700
254143510061 Lifting chain LH1266-79 LT 4 LH1266-71 2 H=3000
254144510016 Lifting chain LH1266-87 LT 4 LH1266-75 2 H=3300

A 254144510017 Lifting chain LH1266-93 LT 4 LH1266-77 2 H=3500
254144540004 Lifting chain LH1266-97 LT 4 LH1266-81 2 H=3700
252143510071 Lifting chain LH1266-105 LT 4 LH1266-85 2 H=4000
254144510019 Lifting chain LH1266-113 LT 46 LH1266-89 2 H=4300
252143510072 Lifting chain LH1266-119 LT 4 LH1266-91 2 H=4500
254143510065 Lifting chain LH1266-133 T 4 LH1266-97 2 H=5000
254143510100 |cylinder (M)(H=2500) SAEL(M)(H=2500) 1 112500
254143510101 |cylinder (M)(H=2700) SAEL(M)(H=2700) 1 12700
254143510102 |cylinder (M)(H=3000) ST (M)(H=3000) 1 13000
254143510103 |cylinder (M)(H=3300) SAEL(M)(H=3300) 1 113300

5 254143510104 |cylinder (M)(H=3500) SAEL(M)(H=3500) 1 113500
254143510105 |cylinder (M)(H=3700) SAEL(M)(H=3700) 1 13700
254143510106 | cylinder (M)(H=4000) ST (M)(H=4000) 1 14000
254143510107 |cylinder (M)(H=4300) ST (M)(H=4300) 1 114300
254143510108 |cylinder (M)(H=4500) SAEL(M)(H=4500) 1 114500
254143510109 |cylinder (M)(H=5000) S (M)(H=5000) 1 15000

C 254198510004 Seal kits (two stage full free middle cylinder) FHEBEA(ZRAEEHDE) 1

1 A Dust ring [BEN 1

2 A Catch 50x60x3 41 150x60x3 1

3 A Seal ring i1l 1

4 A Guide sleeve EARES 1

5 A Oring D75 OB 3 D75 1

6 A Oring D70 ORI B D70 1

7 A Bearing 5035 N H7K5035 1

8 A Piston rod W IERT 1

9 A Circlip L 1

10 A Piston assembly 1




2812985010394 FF M3t L. (= 4= H )/Short lifting cylinder(two stage full free )

J#5INO 4REB/ISN Name B9 BE/QTY £&¥E/Remarks
11 A Back up ring 70x20x3 YR T0x20x3 1
12 A Circlip 70x60x3 F4E70x60x3 1
13 A Seal ring ezl 1
14 A Valve bushing [RES 1
15 A Spring R 1
16 A Valve plug 175 1
17 A O ring OB 1
18 A Circlip 912 Pl 12 1
19 A Circlip 922 P b 22 1
20 A Slide valve IR 1
21 A Spring A 1
22 A Cylinder LA 1
23 A Spacer H 1
24 A Screw M5x5 HEETM5x5 1
25 910100300069 Bolt GB5783-M16x35-8.8 472 GB5783-M16x35-8.8 1
26 910400500010 Washer GB93-16 S E R EGBI3-16 1
27 910200200057 ScrewGB70.1- M8x20-8.8 4247 GB70.1-M8x20-8.8 2
28 910400500006 Washer GB93-8 ST EGBI3-8 4
29 254143520056 | Chain wheel bearing FERCH 1
30 940200500009 Chain wheel bearing 785208-00- ¢ 95x ¢ 40x & 47 45 5041 7%(785208-00-p95xp40x 47 1
31 910401300020 Circlip GB894.1-40 5% 4 1 B GB894.1-40 2
32 254143510050 | Chain wheel weld HRERS 1
33 254143520072 |Embrace hoop fickicd 1
34 910400100006 Washer GB97.1-8-200HV S EGBY7.1-8-200HV 2
35 910100300022 Bolt GB5783-M8x20-8.8 4742 GB5783-M8x20-8.8 2
36 910900400013 LH1266 chain LH12664R = 1
37 254143520070 Joint HESRIE1EM18x1.5x185.5 1
38 910600600032 Split pin GB91-3.2x40 FFO44GB91-3.2x40 1
39 254143520071 Joint HEZRIRHEM18x1.5%90.5 1
40 910600600011 Split pin2.5X16 FFOE5GBI1-2x12 2
41 910300400007 Nut M18x1.5 $R3GB6173-M18x1.5-05 2




2812985010394 FF M3t L. (= &4 H )/Short lifting cylinder(two stage full free )

J#5INO 4REB/ISN Name B9 BE/QTY £&¥E/Remarks
42 910400500008 Washer GB93-12 SEE R EGBI3-12 1
43 910100400009 Bolt GB5786-M12x1.25x25-8.8 372 GB5786-M12x1.25x25-8.8 1




281298501040/ FF ML (=24 & B1)/Short lifting cylinder(two stage full free )

>

BRI

1ol -

o

6 LN/

T
NN

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
254143510120 |cylinder(R)(H=2500) SHHEL(R)(H=2500) 1 H=2500
254143510121 |cylinder(R)(H=2700) SHHEL(R)(H=2700) 1 1=2700
254143510122 |cylinder(R)(H=3000) SHHEL(R)(H=3000) 1 1=3000
254143510123 |cylinder(R)(H=3300) SHHEL(R)(H=3300) 1 H=3300

A 254143510124 |cylinder(R)(H=3500) SHHEL(R)(H=3500) 1 H=3500
254143510125 |cylinder(R)(H=3700) SHHEL(R)(H=3700) 1 1=3700
254143510126 | cylinder(R)(H=4000) SHIEL(R) (H=4000) 1 1124000
254143510127 |cylinder(R)(H=4300) SHIEL(R)(H=4300) 1 H=4300
254143510128 |cylinder(R)(H=4500) SHHEL(R)(H=4500) 1 H=4500
254143510129 |cylinder(R)(H=5000) SHHEL(R)(H=5000) 1 1=5000
254143510110 | cylinder(L)(H=2500) SHHEL(L)(H=2500) 1 H=2500
254143510111 |cylinder(L)(H=2700) SHIEL(L)(H=2700) 1 1H=2700
254143510112 | cylinder(L)(H=3000) SHIEL(L)(H=3000) 1 1H=3000
254143510113 | cylinder(L)(H=3300) SHIEL(L)(H=3300) 1 1=3300

5 254143510114 | cylinder(L)(H=3500) SHHEL(L)(H=3500) 1 1=3500
254143510115 | cylinder(L)(H=3700) SHIEL(L)(H=3700) 1 1=3700
254143510116 | cylinder(L)(H=4000) SHIEL(L)(H=4000) 1 H=4000
254143510117 | cylinder(L)(H=4300) SHIEL(L)(H=4300) 1 H=4300
254143510118 |cylinder(L)(H=4500) SHEL(L)(H=4500) 1 H=4500
254143510119 | cylinder(L)(H=5000) SHIEL(L)(H=5000) 1 1H=5000

C 254198510002 Seal kits (two stage full free lifting cylinder) FHFEE(ZRE BHEH) 2 &2, 12, 14, 17

1 A Connecting rod EEREAT 1

2 A O ring ORI HE 1

3 A Piston rod assembly EHRHEFDA 1

4 A Adjusting bushing BEE 2

5 A Piston ZPEE 2

6 A ScrewM4x6 7 A M 2 E 95 £ Max6 2

7 A Circlip 18 ML 4B 18 2

8 A Copper bushing HWE 2

9 A Spring i 2

10 A Buffer plunger ZpiEE 2




2812985010408 F - MifL(=%k4 B Ba)/Short lifting cylinder(two stage full free )

J#5INO 4REB/ISN Name B9 BE/QTY £&¥E/Remarks
11 A Supporting ring45x15x2.5 XA 45x15x2.5 2
12 A LBH Dust ring LBHR 2! 2
13 A Catch 32x42x3 HR32:42x3 2
14 A Seal ring HAEHE 2
z:ﬂ 15 A Guide bushing SaE 2
i éﬁ B 16 A Catch 45x50x1.5 R 45450x1.5 2
| ) 17 A Oring OREHE 2
| 13 18 A Bearing3230 WA W#3230 2
}g 19 A Cylinder #I{E 2
25/ 17 20 A Anti-explosion valve PF3/8-M18x1.5 R IFPF3/8-M18x1.5 1
& ® 21 A Dowel pin10x26 [+ 5510x26 2
19 22 910400500008 Washer GB93-12 PR EGBI3-12 2
23 910100400009 Bolt GB5786-M12x1.25x25-8.8 472 GB5786-M12x1.25x25-8.8 2
24 910100400029 Bolt GB5786-M16x1.5x40-8.8 4742 GB5786-M16x1.5x40-8.8 1
c 25 910400500010 Washer GB93-16 SR EGBI3-16 1
[ 26 A Plunger rod assembly AREFR 1
I
“\é [ 127
: w
| =
1




28129850104 1 FF Mt (=4 H ) /Short lifting cylinder (three stage full free)

FFEINO 4REB/ISN Name B BE/QTY £¥E/Remarks
A 254144510014 Lifting chain LH1266-69 L THEE S LH1266-69 2 H=4000
A 254143510061 Lifting chain LH1266-71 L THEE S LH1266-71 2 H=4350
A 254144510015 Lifting chain LH1266-73 L THEE S LH1266-73 2 H=4500
A 254144510016 Lifting chain LH1266-75 L THEE S LH1266-75 2 H=4800
A 254143510062 Lifting chain LH1266-79 L THEE S LH1266-79 2 H=5000
A 254144510018 Lifting chain LH1266-83 L THEE S LH1266-83 2 H=5500
’;: A 254143510063 Lifting chain LH1266-87 T 4 LH1266-87 2 H=6000
[Ree A 254143510064 Lifting chain LH1266-93 L THEE S LH1266-93 2 H=6500
& . A 254144540004 Lifting chain LH1266-81 T2k LH1266-81 2 H=5200
sz ol 2 B 254144510030 [Cylinder H=4000 ST H=4000 1 H=4000
s B 254144510031 [Cylinder H=4300 STl L H=4300 1 H=4350
- B 254144510032 [Cylinder H=4500 STl H=4500 1 H=4500
—8 . B 254144510033 [Cylinder H=4800 STl H=4800 1 H=4800
i ”m B 254144510034 [Cylinder H=5000 ST H=5000 1 H=5000
3341 B 254144510035 [Cylinder H=5500 STl L H=5500 1 H=5500
2 B 254144510036 [Cylinder H=6000 STl H=6000 1 H=6000
[ B 254144510076 [Cylinder H=6500 L (M)D70xD55x1155 1 H=6500
|13 yl (M)
[ £ B 254144510078 |Cylinder H=5200 JHl L (M)D70xP55%1155 1 H=5200
B =3 c 254198510005 | Seal kits(middle cylinder) BHAEES(EREEEPE) L (143/5/6/12/14
3% [ b 1 A Dust ring 50x58x7/6.5 B 42 Bl50x58x7/6.5 1 AR L
+ 0 |=—12
[ & ‘WC -4 2 A Catch 50x60x3 74 50x60x3 1 AR
. 3 A Seal ring 50x60x6 1 AR A
4 A Glide sleeve 1 AR A
5 A Oring D75X3.1 1 R A
6 A Oring D75X3.1 1 AR A
7 A Bearing50x55x40 N HHE 50x55x40 1 AR EpR g
8 A HSG Piston rod HSGIEEH 1 AR A
9 A Circlip [EZElE 1 AR A
10 A Piston assembly SEESA 1 AR A
11 A Support ring 65x70x20 XA 65x70x20 1 AR A
12 A Seal ring 70x60x6 FLA® HE70x60x6 1 g gk




28129850104 1 FF Mt (=4 H ) /Short lifting cylinder (three stage full free)

P

SV

pi 2

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
13 A Valve cover RE 1 A
14 A O ring D15x2.4 OFIF 1 A gt
15 A Valve plug FLAZEE £ E70x60x6 1 A gt
16 A Catch BE 1 A gt
17 A Circlip 22(inport) HUEB 220 0E ) 1 A gt
18 A Slide valve B 1 A
19 A Spring2.3x15x48.5 S¥ED 3x15x48.5 1 AR gt
20 A Cylinder LK 1 AR gt
21 A Spacer #BR 1 AR gt
22 A Screw M5x5 $RETM5x6 1 A gt
23 910600600015 [Split pin 2x20 FF O H5GB9I1-2x20 2
24 910900400010 [LH1234 chain R HEGB6074-LH1234 2
25 252043520037 [Pin $7.84x35.1 BY4P7.84x35.1 2
26 252044020121 |Joint M16x1.5x178 HESRIZAEM16X1.5x178 2
27 910600600030 |split pinGB91-3.2x30 FF O H5GB91-3.2x30 2
28 254144020066 [Nut M16x1.5 HREIZEM16x1.5 2
29 910300200008 [Nut GB6171-M16x1.5-10 $2GB6171-M16x1.5-10 2
30 254144020065 |Joint M16x1.5-85.5 HESRIZAEM16X1.5-85.5 1
31 253645220011 [Cylinder head [N 1
32 253644520004 Hug the hoop fizkiid 1
33 910100300036 [Joint GB5783-M10x25-8.8 8242 GB5783-M10x25-8.8 2
34 910400500007 |Spring Washer GB93-10 FEHEGCBY3-10 2
35 910400100007 |Washer GB97.1-10-200HV FHEGBI7.1-10-200HV 1
36 910400500008 | SpringWasherGB93-12 FEHEGCBY3-12 1
37 910100400009 [BoltGB5786-M12x1.25x25-8.8 8242 GB5786-M12x1.25%25-8.8 1




2812985010428 FHHI L (=4 B H)/Lifting cylinder(three stage full free)

|
|
|
$
l
|
9
0l
|
|
|
|
-

FFEINO HABISN Name B BE/QTY £¥E/Remarks

1 910400500008 Washer GB93-12 HEREGBI3-12 4

2 910100300053 Bolt GB5783-M12x45-8.8 R4 GB5783-M12x45-8.8 2

3 910401300020 Circlip GB894.1-40 s M Y EIGB894.1-40 2

4 940200500015 Chain wheel bearing 780708K3-095xd40x27 I 780708K3-095xD40x27 2

5 910900400010 LH1234 chain R HEGB6074-LH1234 2

6 910600600015 Split pin 2x20 FFO44GB91-2x20 8

7 252043520037 Pin ©7.84x35.1 H4hP7.84x35.1 4

8 252044020121 Joint M16x1.5x178 HESRIBIEM16x1.5x178 2

9 910600600030 split pinGB91-3.2x30 FFO44GB91-3.2x30 4

10 254144020066 Nut M16x1.5 BREIREFM16X1.5 4

11 910300200008 Nut GB6171-M16x1.5-10 2 GB6171-M16x1.5-10 4

12 254144020065 Joint M16x1.5-85.5 AR IB12M16x1.5-85.5 2

13 A Piston rod EEF 1 AR
14 A Adjusting bushing 35.5x44xL1 VR E35.5x44xL1 1 AR A
15 A Circlip ML 1 g gt
16 A 41 x45x8 bearing ring XA 41x45%8 1 AR A
17 A Seal ring 45x35x6 AAEH 1 Ak
18 A 35 x45x3 block slice 45 35x45x3 1 AR A
19 A Piston EE 1 g gt
20 A Copper bushing HE 1 AR A
21 A Circlip ML 1 g gt
22 A Buffer ring 23R 1 AR A
23 A Anti-explosion valve iR 1 AR A
24 A Dust ring B2 EIDH35X43X6.5 1 R A
25 A Seal ring %2 B35X45X6 1 AR g
26 A Guide bushing SHaE 1 AR A
27 A O seal ring ORI HE 1 AR A
28 A Bearing 3530 M #3530 1 AR A
29 A Cylinder ey 1 ARG
A 251244014002 Lifting chainLH1234-93 LT LH1234-93 2 H=4000
A 251244014003 |Lifting chainLH1234-101 AT % LH1234-101 2 H=4350




2812985010428 FHHI L (=4 B H)/Lifting cylinder(three stage full free)

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
A 251244514002 Lifting chainLH1234-103 L THEE S LH1234-103 2 H=4500
A 251244014004 Lifting chainLH1234-109 L THEE Sk LH1234-109 2 H=4800
A 251244014005 Lifting chainLH1234-113 L THEE K LH1234-113 2 H=5000
A 251244014014 Lifting chainLH1234-121 TSR LH1234-121 2 H=5500
A 252144014006 Lifting chainLH1234-133 L THEE Sk LH1234-133 2 H=6000
A 254144514013 Lifting chainLH1234-143 L THEE SR LH1234-143 2 H=6500
A 275244014015 Lifting chainLH1234-117 TSR LH1234-117 2 H=5200
B 254144510051 Cylinder (R)H=4000 A1 T L H=4000 1
B 254144510052 Cylinder (R)H=4350 AT+ H=4350 1
B 254144510053 Cylinder (R)H=4500 A1 T H=4500 1
B 254144510054 Cylinder (R)H=4800 A T i H=4800 1
B 254144510055 Cylinder (R)H=5000 A1 T i H=5000 1 1% /Inc.24-40
B 254144510056 Cylinder (R)H=5500 A T i H=5500 1
B 254144510057 Cylinder (R)H=6000 A2 T i H=6000 1
B 254144510058 | Cylinder (R)H=6500 1L (R)P45xP35x2090 1
B 254144510080 | Cylinder (R)H=5200 JHIL(R) 45X 035X 1685 1
C 254144510044 Cylinder (L)H=4000 T T H=4000 1
C 254144510045 Cylinder (L)H=4350 T T H=4350 1
C 254144510046 Cylinder (L)H=4500 T T H=4500 1
C 254144510047 Cylinder (L)H=4800 T T H=4800 1
C 254144510048 Cylinder (L)H=5000 T H=5000 1 1% /Inc.24-40
C 254144510049 Cylinder (L)H=5500 T T H=5500 1
C 254144510050 Cylinder (L)H=6000 T T H=6000 1
[ 254144510059 [Cylinder (L)H=6500 L (L)P45xP35x2090 1
[ 254144510079 |Cylinder (L)H=5200 L (L)P45xP35x 1685 1
D 254198510003 Seal kits(three stage full free lifting cylinder) HE R THD 2 Inc.27.29.34.35.37




281298501043 AL/ Tilted cylinder

FFEINO RB/SN Name B BEQTY £¥E/Remarks
281220511001 [cylinder (TL)®63x®30x86(5/7) IEL(TL)(5/7) 2 H<4000
A 281220511002 |cylinder (TL)®70xd32x57(3/5) EL(TL)(3/5) 2 H=4000
281220511004  |cylinder (TL)®75x®32x88(7.5/5) i 1(T)D75xD32x88(7.5/5) 2
B 254198510006 Seal kits (tilted cylinder) FH AL IRHED 1 H<4000
255098510006 Seal kits (tilted cylinder) FEHE R (AR 1 H=4000
1 A Grease mouth Z1/8 L A R HEZ1/8 1 ARG
2 A Earring HIR 1 FEIRRH
3 A Bearing GE 30 KA &30 1 ARG
4 A Cir clip 47 141147 1 ARG
5 A NutM14 2 EEM14 1 ARG
6 A Washer 14 K14 1 TRt
7 A Bolt M14x55 1212 M14x55 1 TRt
8 A Piston IE 1 TR M
A Piston IE 1 TR
9 A seal ring 60x70x6 L 1 FEIRIRHE
A seal ring 53x63x6 L 1 FEIRIRHE
10 A Support ring D65x70x20 SURIR 1 FEIRIRHE
A Support ring D58x63x20 SR 1 AR A
n A Dust ring 32x52x8 Bk 1 AR A
A Dust ring 30x47x7x10 Bk 1 R A
12 A Cir clip 52 k52 1 AR
A Cir clip 47 ik47 1 AN
13 A Cir clip ikl 1 AN
14 A Catch 32x48x3 12 32x48x3 1 R A
15 A U seal ring48x30x10 UBL g5 1 AR A
16 A Guide sleeve FAE 1 AN R
A Guide sleeve FAE 1 AR A
17 A O seal ring 70x3.1 O ] 1 AR A
18 A Bearing 32x36x25 Y 7323625 1 AR Ak
A Bearing 30x34x25 AT 47K 30x34x25 1 AR A
19 A Cylinder barrel assembly ANGEEY0S 1 AR A
A Cylinder barrel assembly ANGEEY0S 1 AR A
20 A Bearing 30x34x38 Y 7 30x34x38 1 AR Ak




281298501044 Hi#E R Fi/Electric system

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 A Sensor % 3R999666-94810AAA 1 Opi ton
2 920200600010 Limit switch CZ-3108 PRAFF CZ-3108 1 Opi ton
3 920200300004 Micro Switch (RZ-15622-B3) NI ERZ-156Q22-B3 4
A 921100100063 Display (34017-12-96V) X #34011-12-96V 1 Curtis—F
921100100155 Display IDD-E-35CD17B(D36C-R) B REAXKDI6CR 1 SEAL Inmot i on
5 256733012002 Combination switch JK361CXNL/3-0000 14 JF % JK36 1CXNL/3-0000 1
7 920200200031 Key swtich BRI (XU L pSELE
8 920200100020 Emergency StopSwi tch (GSLA5—22PN-40-G01/R) S IFGSLAS-22PN-40-G01/R 1
9 251233020001 Integrated electrical box L 1
921400100201 Control box WSM-DCDQH-012 6 £5WSM-DCDQH-012 1 LE A5 94
10 920201000002 Brake switch FRIBAIT SR JK231 1
11 920500100001 Horn (125-DC24V) W\ 125-DC24V 1
12 920500100002 Buzzer (DJB-24B) YRS 28D JB-24B 1
13 920500100008 Horn (HYDZ-24V) RN BRHYDZ 24V 1 Opiton
14 921900100017 DC-DC48V/24V 4 i #EWDC300NT L
15 920200200075 Fingerprint unlock FUC-B2 FUC-B2IS SRR B8 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 Warp Swi tch (YB-nuol i-003) FHARIT % YB-nuol i-003 1 Opi ton
18 A Angle potentiometer RO 1 A0 i
19 921700100005 Accelerator (FZ3-132-133) I #RFZ3-132-133 1
281233010001 Truck body harness (Curtis=3D20N) % 44§ % (Curtis-3D20N) 1 Curtis
20 281233010005 Truck body harness (Inmotion=3D20N) % 44§ % (Inmotion-3D20N) 1 Inmotion
281233010008 Truck body harness (Curtis-F-3D20N) E 528 3 (Curtis-F 5 51-3D20N) 1 Curtis-F
281233010011 Truck body harness (Curtis—F-3D20Nproportional valve) 7 5 2% #{(Curtis-F £ 51/-3D18N LL ] i) 1 Curtis-FLuI i
281233010003 Controller (Curtis-3D20N) iz 41{ (Curtis-3D20N) 1 Curtis
n 281233211000-S00 |Controller (Curtis-F-3D18N) % 411} (Curtis-F £ 51-3D18N) 1 Curtis-F
281233211002-S10 | Controller (Curtis-F-3DxN-PD) e A (Curt i s—F R 41 -3DxN L4l i) 1 Curtis F+1i /3 L il i
281233212000-S00 |Controller (Inmotion-3D20N) HEA% 4 (Inmot i on—3D20N) 1 Inmotion
22-27 281833014002 Connecting cable 3D16-20C (Curtis—F) SRS S 3D16-20C (Curtis—F) 1 flCurtis-F &%
2227 281833014001 Connecting cable 3D16-20C (Inmotion) PSS 53D 16-20C (Inmot i on) 1 At Inmot i on 4




281298501044 Hi#E R Fi/Electric system

FFEINO ZaF5/SN Name 2R HE/QTY £&¥E/Remarks

1 255034510002 Left front roof guard frame light harness e ZE T 42T 1

2 255034510003 Right front roof guard frame light harness AR TIPSR 0T 3R 1

3 255034510004 Rear combination light harness JRALEHT A 1

4 922000100001 Lamp PDL-LXZM-1 JTPDL-LXZM-1 3

5 922000100014 Lamp A-LJD-AL JTA-LJD-AL 2 AUREEEAT

6 922000100059 Lamp FLDJ-JSD-002 JTFLDJ-JSD-002 2 RFEAT

7 922000100028 Lamp RB-L590-1 4TRB-L590-1 2 FLARZDEIT
922000100027 Lamp RB-L590 4TRB-L590 2 FLARBDEIIT
922000100014 Lamp A-LJD-AL JTA-LJD-AL 1 SR EAT
922000100028 Lamp RB-L590-1 4TRB-L590-1 1 FLARZDEIT

8 922000100027 Lamp RB-L590 4TRB-L590 1 FLARBDEIT
922000100032 Lamp_0W-6202 $TOW-6202 1 UL ST
922000100041 Lamp OW-6202 T 0N-6202 1 UIB LT

9 922000100053 Lamp FLDJ-SSWD-003LED TFLDJ-SSWD-003LED 2 JRRAEH

10 922000100051 Lamp FLDJ-JSD-002 JTFLDJ-JSD-002 1 ERAT




281298501045 i 4 £ /Electronic control element -CURTIS F

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1-1 281298519001-S00 | F2-A-48-240-001-3D18N-T F2-A-48-240-001-3D18N-T 1 A 5 AT R
1-1.1 921400100155 | Controller AC-F2-A-48-240-001 51 B AC-F2-A-48-240-001 1 T SN
1-1 281298519007-S10 | F2-A-48-240-001-3DXN-BLF-T F2-A-48-240-001-3DXN-BLF-T 1 A 5 AT AR (LE 151 1)
1-1.1 921400100155 | Controller AC-F2-A-48-240-001 51 B AC-F2-A-48-240-001 1 T SN
1-2 281298519002-S00 | F2-A-48-240-001-3D18N-A F2-A-48-240-001-3D18N-A 1 N S| BRBT A AR
1-2.1 921400100155 | Controller AC-F2-A-48-240-001 il #AC-F2-A-48-240-001 1 T SN
1-2 281298519008-S10 | F2-A-48-240-001-3DXN-BLF-A F2-A-48-240-001-3DXN-BLF-A 1 N S BB AR (LE 151 1))
1-2.1 921400100155 | Controller AC-F2-A-48-240-001 51 B AC-F2-A-48-240-001 1 T SN
2 281298519003-S00 | F4-A-48-375-001-3D18N-P F4-A-48-375-001-3D18N-P 1 FRAFIRBELE R R
2.1 921400100156 | Controller AC-F4-A-48-375-001 51 B AC-F4-A-48-375-001 1 T SN
2 281298519009-S10 | F4-A-48-375-001-3DXN-BLF-P F4-A-48-375-001-3DXN-BLF-P 1 SRAEHREELE RS (L)
2.1 921400100156 | Controller AC-F4-A-48-375-001 5 A AC-F4-A-48-375-001 1 AT A BRAT
3 920700100005 |Contactor DC48C-SW200-262 A A DC48C-SW200-262 1
4 281333020006 Main contactor fastener (200 across) B 1 E F(200) 1
5 920100400002 [Fuse Holder TR L2 FESYY 1
6 920100100014 Fuse 500A (ceramic) 17K 22 500A (Fi #5) 1
7 920500100002 Horn buzzer DJB-24B g 2 DIB-24B 1
8 922000100005 [Lamp SG252-24V J1SG252-24V 1
9 920800100002 [Relay DC24V-HFV4 4k 1 38 DC24V-HF V4 1




281298501046 Hif& 4 £ /Electronic control element -Inmotion

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
1 281298528000 Aluminium plate (7101040500-01) H3HR (7101040500-01) 1
2 275398537008 Relay (8013804R13002) 4k 3 (8013804R13002) 1
3 257098537034 Fuse holder (999666-93206AAA) 1R 2285 (999666-93206AAA) 2
4 281298520000 Copper_bar (999666-65527AA4) HilHE (999666-65527AAA) 1
5 257598537037 Support (999666-93036AAR) 2 (999666-93036AAB) 1
6 281398537000 Contactor (8013815C11009) Hefih 3 (8013815C11009) 1
7 281298520002 Copper_bar (999666-650924A4) ik (999666-65092AA4) 1
8 281298518002 Resistance (999666-76140BAA) 11 (999666-76140BAA) 1
9 281298520003 Copper_bar (999666-65531AA4) ik (999666-65531AAA) 1
10 281298518001 Fuse (999666-96313AAA) HEIT 2 (999666-96313AA) 1
11 281298519012-S00 _ [ACS48S-350C-23P-3D20N-P ACS488-350C-23P-3D20N-P 1 TSR R
1.1 921400100070 Controller ACS48S-350C-23P il #ACS48S-350C-23P 1 T i N
12 275398537008 Relay (8013804R13002) 4k 3% (8013804R13002) 1
13 281298518005 Fuse box (999666-96112AAA) PRI 22 £ (999666-96112AAA) 1
14 281298520004 Copper_bar (999666-65530AAB) HilHE (999666-65530AAB) 1
15 281298520005 Copper_bar (999666-65529AAA) HilHE (999666 -65529AA4) 1
16 281298520006 Copper_bar (999666-65505AA4) HilHE (999666-65505AA4) 1
17 281298518001 Fuse (999666-96313AAA) HEIT 2 (999666-96313AA) 2
18 281298520007 Copper_bar (999666-65528AAB) HilHE (999666-65528AAB) 1
19-1 281298519010-S00 _ [ACS48XS-250C-35P-3D20N-T ACS48XS-250C-35P-3D20N-T 1 LRG| R R
19-1.1 921400100120 Controller ACS48XS-250C-35P J ] #ACS48XS-250C-35P 1 T i N A
19-2 281298519011-S00 _ [ACS48XS-250C-35P-3D20N-A ACS48XS-250C-35P-3D20N-A 1 N 5| B B
19-2.1 921400100120 Controller ACS48XS-250C-35P J 1] #ACS48XS-250C-35P 1 T i N A
20 281298518003 The reverse buzzer (999666-94302AA) {51 205 2 (999666 -94302AA4) 1
21 281298518004 Electronic flasher (999666-94204AAA) LTI A (999666-94204AAA) 1




281298501047 % Hi}l/Battery

FFEINO $RIB/SN Name B BEQTY £¥E/Remarks
281237010011 Battery 48V-7VBS455(bolt,kuaile) 75| H1i1148V-7VBS455(1%) 1 FE3D16-18N
1 281237010006 Battery 48V-7VBS490(bolt,kuaile) 75| H1i1148V-7VBS490(1Z) 1 FE3D16-18N
281237010007 Battery 48V-7VBS560(bolt,kuaile) 75| H1i1148V-7VBS560(1Z) 1 FE3D16-18N
281237010016 Battery 48V-7VBS630(bolt,kuaile) 75| H1i1148V-7VBS630(1Z) 1 FE3D16-18N
1 281337010003 Battery 48V-7VBS560(bolt,kuaile) 75| H1i1148V-7VBS560(1Z) 1 FE3D20N
281337010004 Battery 48V-7VBS630(bolt,kuaile) 75| H1i1148V-7VBS630(1Z) 1 FE3D20N




2812985010484 Hij/Lithium Cell

~

-

N~

FFEINO RB/SN Name B BEQTY £¥E/Remarks
281537013101 Li battery 51.2V277Ah(Gun) HiEE5 1. 2V277AhE PR3D 1 Bl Gl
281537013102 Li battery 51.2V412Ah(Gun) HEEE5 1. 2V412AhE PR3D 1 Bl Gl
281537013103 Li battery 51.2V554Ah (Gun) HEHE5 1. 2V554AhE PR3D 1 [l Gl
281537013104 Li battery 51.2V277Ah (Gun-H) BREED1. 2V2TTARANA E BR3D 1 [l Gl
281537013105 Li battery 51.2V412Ah (Gun-H) HREED1. 2VA12Ah N [ BR3D 1 [l sG]

. 281537013106 Li battery 51.2V554Ah (Gun-H) HEEE5 1. 2V554Ah A E FR3D 1 [l sG]
281537013113 Li battery 51.2V412Ah (Rema) 51, 2V412Ah-REMA3D 1 REMAZS Hi 1
281537013114 [Li battery 51. 2V412Ah (Rema—H) #8561, 2V412Ah-REMAAIN#A3D 1 REMAZE L 1
281537013115 Li battery 51.2V277Ah (Rema) 51, 2V277Ah-REMA3D 1 REMAZS i 1
281537013116 Li battery 51. 2V277Ah (Rema—H) HiHE5 1. 2V277TAh-REMASII#A3D 1 REMAZS i 1
281537013117 [Li battery 51. 2V554Ah (Rema) #4851, 2V554Ah-REMA3D 1 REMAZE L 1
281537013118 [Li battery 51. 2V554Ah (Rema—H) 51, 2V554Ah-REMAAINE 1 REMAFE Hi I
254336512215 48V150A-Gun 5code (3P_356~520V) 48VI150A 1 [ b3 78 HiA

) 255136512123 [48V200A-Gun Gcode (3P 356~520V) 48V200A bz 7e Hikty
281836512004 |48V150A-Rema 5code (3P 35 48V150A-R320 Fiit%s 520V) REMAZS HE
255136512122 48V200A-Rema_5code (3P 356 48V200A-R320 Ft% (= A411356 ~520V) REMAZS HL

3 910200200090  |Screw GB70.1-M12x100-8.8 124TGB70.1-M12x100-8.8 3

4 910400200005 |Big washer 12 KA 12 6

5 910400500008 |Washer GB93-12 FRIHE GBI3-12 3

6 910300100008 [bolt GB6170-M12-10 12 f}GB6170-M12-10 3

7 281623012001 Secondary weight Mfc 2 1 FE3D20N




